604972

-®
A Textron Company

SERVICE PARTS MANUAL

ELECTRIC POWERED COASTAL FLEET
GOLF CARS

ISSUED APRIL 2006 REVISED DECEMBER 2007






SERVICE PARTS MANUAL

ELECTRIC POWERED
COASTAL FLEET GOLF CARS

COASTAL FLEET SERIES GOLF CAR
COASTAL FLEET PDS GOLF CAR

STARTING MODEL YEAR 2006+

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obliga-
tion to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice. The E-Z-GO Divi-
sion DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CON-
SEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e ettt e ettt e v
ILLUSTRATED PARTS BREAKDOWN . . . . ottt ettt ettt et e e et vii
ACCELERATOR . . oottt ettt e e e e e e e A-1
BATTERY CHARGER - PORTABLE 36 VOLT . ...\ttt t ettt e et B-1
BODY - FRONT . .ttt ettt ettt e e e e C-1
BODY - MID SECTION . . .ttt ettt e e e ettt e e e e e e e e C-5
BODY - REAR . . ottt ettt et e e C-7
BODY - ACCESSORIES . . . .ttt ittt ettt e e e e e e e C-11
BODY - ACCESSORIES CONTINUED . . . . .ottt ettt e et e et e e e C-13
BODY - ACCESSORIES CONTINUED . . . .« oottt e ettt e e e et e e e e e e C-15
BRAKE S . .. .ttt D-1
DIRECTION SELECTOR. . . . .\ttt ettt e e e et e e e e e e e e e E-1
ELECTRICAL SYSTEM - COMMON . . . ..ottt et ettt e e e ettt et F-1
ELECTRICAL SYSTEM - PDS . . .ottt ittt e e e e e e e e e e e e F-5
ELECTRICAL SYSTEM - SERIES. . . . ..\ttt et e e e e F-7
ELECTRONIC SPEED CONTROL - SERIES . . ..\ttt ettt e e e e G-1
ELECTRONIC SPEED CONTROL - PDS . . . .ottt ittt e et et e e e G-3
ELECTRIC MOTOR.. . . o oottt ettt e e et et e e e e e e e e e H-1
FRONT SUSPENSION/STEERING. . . . . oottt ettt ettt e e et e e et J-1
REAR AXLE . . ittt K-1
REAR SUSPENSION . ..ttt ittt ettt et e e e e e e L-1
SEATING AND BAG HOLDER - GOLF CAR. . . . ..ottt ettt ettt M-1
TOW BAR - PERMANENT . . ottt ettt et e et e e e e e e e e e e N-1
TOW BAR - CASUAL. . . ..ttt ettt e e e e e e e e e e e e N-5
WEATHER PROTECTION - GOLF CAR. . . ..ottt ittt e ettt e e et e e e e P-1
WHEELS AND TIRES . . . ..ottt ittt ettt e e e e e e e e e e e e Q-1
SPECIALTY PRODUCTS . . . oottt ettt et et e et e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . .ttt ettt e e e e et et APPENDIX B-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
® Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

1 -Includes Items 3 - 19, 21, 23,26 - 43
2 -Includes Items 3-17, 20, 21,24 - 43
31 - Includes Items 32 - 35
33 - Includes Items 34, 35 2%

To Harness
from
Direction
Selector

Ref Acl 1-1

Page A-1 Service Parts Manual



ACCELERATOR

Ref Acl 1-2

To Harness
from
Direction
Selector

Service Parts Manual

Page A-2



ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73333-G09 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)................ 1
2 73333-G10 | PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) ..o 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).......cccccoceveverererrercrenns 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR .....oouiviiieceeeeeeeieieieeeesie s 1
5 00983-G01 SELF THREADING NUT, 3/16" ....covveeceeeereeeceeeeeeeieesesee e 2
6
7 602484 PLUNGER.......cootititetee ettt s sttt en s s enaneeeees 1
8
9
10
11 73332-G01 ACCELERATOR ROD ......oovveiececeeeeeeeee e evs st nnenannans 1
12 00532-G4 NUT, 5/16 = 24 ..ot ns st ene s 1
13 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......ovecueieeeeeceeeeeeee e 1
14 17677-G2 SPRING RETAINER, 3/8" ......ouuveeeeeeeeeeeeeeeeeeeee e een s 1
15 73046-G01 COMPRESSION SPRING .......ooeieieieeieieieieieeeeeeeeeee e en s s eenaeees 1
16 17979-G1 ACCELERATOR ROD BUSHING. .........coeviieeieieeceeieseeeeeeeesesee e, 1
17 17677-G1 SPRING RETAINER, 1/2" .....oouiiieeeeeeeeeeeeeesee e sennen 1
18
19 25861-G01 MICRO SWITCH ... ne et en e 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY).....oovviieeeereeceeieseesiees e seseseeienans 1
21 01050-G01 SCREW, #4 = 14 X 5/8" LG ...ccvveeeeeeeeeeeeeeeeeeeeeeee e 2
22
23 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....covuvereceeieieieeeeeeeenenenen 1
24 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)........ 1
25
26 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)....cevveeeeeeeeeeeeeeeeeieenae 2
27
28 70116-G02 ACCELERATOR PEDAL BRACKET ....c.coiuiieieiieceeieeeeeieeeseee e, 1
29 01051-G01 SCREW, #8 - 168 X 1/2" LG ...cvvveeeeeeeeeeeeeeeeeee e 4

Page A-3 Service Parts Manual




ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30

31 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL ..ottt 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 27512-G01 ACCELERATOR PEDAL PAD .....oovviiiiiiiiiiiiiiiiiiieen s 1
35 15766-G1 OVAL RIVET 3/16" X 7/16" LG ...ovvviiiiiiiiie e 6
36

37 17838-G1 NYLON BUSHING .....ocoiiiiiiiiiiiiiie et 3
38 74432-G01 PEDAL PIVOT PIN ooiiiiiiiiiiiiiii e 1
39 12064-G6 PUSHNUT, 9/32" LD .eciiiteiie ettt 1
40

41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...cvvviiirie et 1
42 17255-G1 TEFLON WASHER, 5/16"......coi ittt 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeeeiei ittt 1
44

45 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ....ereiiiiiee ittt 4
46 70135-G01 PEDAL PIVOT COVER ....coiiiiiiiiiiiiii e 1

Service Parts Manual Page A-4



BATTERY CHARGER - PORTABLE 36 VOLT

Transformer

POWERWISE™

\ 1 - Includes ltems 3 - 63

2 - Includes ltems 3- 13, 18 - 63, 70 - 76

POWERWISE™ +

7

74 75

70

Ref Bep 1-1

Page B-1 Service Parts Manual



BATTERY CHARGER - PORTABLE 36 VOLT

w/\
WHT from i

Transformer To

To Amp Fuse

To Black/
Control Board

To grounding

To Power
Input Board

Ref Bep 1-2

Service Parts Manual Page B-2



BATTERY CHARGER - PORTABLE 36 VOLT

POWERWISE™

BLK from
Transformer
BLK from
AC Cord

WHT from

RED to
Heat Sink

Ground

CONTROL / POWER INPUT
BOARD INSTALLATION

BRN from Control Board
ORN from Control Board

BLK from Transformer

POWER INPUT BOARD
INSTALLATION

POWERWISE™ +

_@

TRANSFORMER
DETAIL

Chassis

To

To Norm. Open
on Power
Input Board

To XF on Power Input Board

GRN to
AC Cord
D AC E
GRN to
Power \/\ ggrrtd 41 34
Input \
Board
61

62
63\@ Front of
\% Charger
\

33 - Includes ltems 34 - 43
66 - Includes ltems 34 - 42, 67

Ref Bep 1-3

GROUNDING DETAIL

DC CABLE ASSEMBLY

Page B-3 Service Parts Manual




BATTERY CHARGER - PORTABLE

36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G01 | POWERWISE™ CHARGER (10' CORD) (INCLUDES ITEMS 3 - 63)................ 1
2 28115-G02 | POWERWISE™ + CHARGER (PORTABLE, 10' CORD) (INCLUDES ITEMS

B =18, 18 = 83, 70 = 76)..ereeeeeeeeeereeeeeeeeeeeeeeeseessese s seee e eese e eeseeseeese s eene 1
3 * CHASSIS ..ot eee e e eeee e e e eeeeeeee s 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LGi..veeeeeeeeeeeeeeeeeeeeeeeeeeeee e e 2
5 00559-Gi4 WASHER, #8 ... eeeeeeeee e e ee e es e eeee e ees s es e eeee s 2
6 11572-G3 EXPANSION NUT .....ooeoeeeeeeeeeeeeeeeeseeeeeese e seeeeeeees s eeseseeeeene 2
7 28104-G01 HEAT SINK .o ee e eeeeesess e s ee e eeeeeesee 1
8 00372-G4 SCREW, #8 - 32 X 1/2" LG -veeveeeeeeeeeeeeeeeeeeeeeeeeeee e e 4
9 00559-Gi4 WASHER, #8 ... eeee e eeeeeeeee e e ee e e ee s ees s eeee s 4
10 00565-G4 LOCK WASHER, #8 .....eoeeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeeeeeeeees e ss e eeeeeenee. 4
11 00526-G1 NUT, #8 = B2 .oeeoeeeeeeeeeeeee e ee e s e ee e eeees e se e ee e eeseseeeeesee 4
12 | 28548-Go1 5]10] 0] =SOSR 1
13 | 28110-GO1 ELECTRICAL CLIP ..o ene 1
14
15 * LABEL (POWERWISE™) .....oeoeeeeeeeeeeseeeseeeseeeeeeeesess e seeeeeseeeeeeenee. 1
16 | 28667-GO1 CONTROL / POWER INPUT BOARD .......cooveeeeeeeseeeeeeeseeeseee s 1
17
18 | * COVER ..ot eseeee e ee s se e 1
19 | 28102-Go1 HANDLE ... ee e ee e e eeseeeeeesne 1
20 | 00614-G4 SCREW, #8 - 18 X 1/2" LG -eeeveeeeeeeeeeeeeeeeeeeeeeeeeeee e se s 6
21 28136-G01 LABEL (VENTILATION) .......veoeeeeeeeeeeeee e eeeessee s seeeeeeeeeeeeene 1
22 | 28136-G02 LABEL (CORD CONDITION).....c.eoeeeeeeeeeseeeseeesseeeeeeeeseseesseeseeeeeeeseeeeene. 1
23
24 | 26979-GO1 CAPACITOR BRACKET ... eeee e eeeeeeeeeeeeeeee e see e 1
25 | 28109-GO1 CAPACITOR ...t ee e ee e ee e ee e 1
26 | 00969-GO1 SCREW, #8 - 32 X 3/8" LG ..eeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseesseese s 3
27 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG -veoveeveeeeeeeeeeeeeeeseseeseeeseeeeeesess s es e sneeeeeeeee 3
28 11027-G2 LOCK NUT, /4 = 20 ....eeoeeeeeeeeeeeeeeeeeeeeeee e eee e ene 3
29 19388-G4 AC CORD ..ot e e 1

Service Parts Manual



BATTERY CHARGER - PORTABLE 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 13557-G2 STRAIN RELIEF (AC) oo eeeeeeeeeee s e s 1
31 13557-G3 STRAIN RELIEF (DO seeeeeeeeeeeeeeeeeseeeeeese e se e 1
32
33 | 73345-GO1 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 43)........... 1
34 | 73051-G11 PLUG (TOP HALF) ..ot ee s 1
35 | 73051-G12 PLUG (BOTTOM HALF).....coeeeeeeeeeeeeeeee oo 1
36 | 73051-G27 AUXILARY CONTACT .oeoeeeeeeeeeeeeeeeeee oo ee e seeeeeeees s 1
37 | 73051-G14 MALE PIN....oooeeoeeeeee oo eeee e eee e eeee e 2
38 | 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) .....eeeeeeeeseeeeeseeeeeeeeeeseeeeseee 2
39 | 73051-G15 IMAGINET ..ot ees e ee e 1
40 | 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ....eveeeeeeeeeeereeneane 2
41 73051-G10 LOCK NUT, #6 = B2 ..o eeeeeeeeee e eeee s ene e 4
42 | 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) ....coveeveeeereeeeeeeeeeseeane 2
43 | 73344-GO1 DC CORD, 10" LG ..o seee s eeeseeeneene 1
44
45 | 28105-GO1 AMMETER ... eeeee e ee e eee e eeee e 1
46 | 01051-GO1 SCREW, #8 = 16 X 1/2" LG -eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
47 | 00559-G4 WASHER, #8 ... eeeeeee e eee e seeees e ee e se e eeseseseessee s s 2
48 | 01003-GO1 WASHER, #10 (BRASS)......eeeveeeeeeeeeseeeseeeeeeeeeseeseeeseeeseeeesseeeseesseesseeseeeseeeneees 4
49 | 22589-G2 SHOULDER WASHER, #10 ...veoveeeeeeeeeeeee oo eeeeeee e 1
50 | 00771-G6 NYLON WASHER, B/8" ......ceeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeseeeseseeeeeeeeseeeseeeeesne. 1
51 00528-G4 NUT, #10 = 82 (BRASS).....eeoeeeeeeeeeeeeeeeeeeeseseeseeeseeeeees e se e eeeeeeeeseeeennee 3
52 | 28106-GO1 5O AMP FUSE .......eeeoeeeeeeeeeeeeee e eeeeseeeee e s eessess e seeeeeseseseessees s 1
53 | 00565-G5 LOCK WASHER, #10 ..o eeeeesee e eeeee e 4
54 | 00378-G4 SCREW, #10 = 24 X 1/2" LG veeeeeeeeeeeeeeeeeeeeeeeeee e 2
55 | 00526-G3 NUT, #10 = 24 oo ee e ee e eeeee 2
56 | 28103-GO1 TRANSFORMER .....oeoeeeeeeeeeeeseeeeee e eeeess e s e e s eeseees s seeees s 1
57 | 27877-Go1 SPACER SUPPORT ....ovoiveeeeeeeeeeeeeeeee e eeeeeeeeeeeeeeee e s 4
58 17618-G1 WIRE TIE - ee e ee e s s eeee s 2
59

Page B-5

Service Parts Manual




BATTERY CHARGER - PORTABLE 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 00372-G3 SCREW, #8 - 32 X 3/8" LGi....oeiiiiiiie i 1
61 25977-G32 16 GA WIRE (GREEN 4") ..ot 1
62 00565-G4 LOCK WASHER, #8 ......ooieieiee et 1
63 00526-G1 NUT, #8 - 32 .. 1
64
65 28115-G07 POWERWISE™ CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

3= 81,45 =83, 86, B7) .ccueierieiiieitie et e 1
66 73345-G03 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 42, 67)..... 1
67 73344-G03 DC CORD, 18 LG ... e 1
68
69 28115-G08 POWERWISE™ + CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

3-13,18-31,45-63, 66, 67, 70 = 76) ..cccveerirreieeiieeniee e 1
70 * LABEL (POWERWISE™ 4) . 1
71 28667-G02 CONTROL BOARD.......eiii e 1
72 28667-G03 POWER INPUT BOARD........oiiiiiiieee et 1
73
74 01005-GO1 SCREW, #6 - 19 X 5/16" LGi.....eoeeeee e 3
75 00559-G3 WASHER, #6 ..o e e 3
76 28111-GO01 SUPPORT SPACER.......co et 3

Service Parts Manual

Page B-6




BODY - FRONT

1 -Includes ltems 2 -5

Page C-1 Service Parts Manual




BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71151-G0O1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 -5) .cocovviiiieeinnen. 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE).......cccciiiiiiiieiiiieie e 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE) ....cccoiiiiiiiiiiiiiiie e 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LG ...eiiiiieeiiiiii e 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER).......coveiviiiiieeeiiiiieeenes 1
6
7
8 71115-G01 VINYL TRIM Lo 2
9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ... .ottt 10
10
11
12 71413-G01 SPLASH PANEL ....ciiiiiiee ettt 1
13 16816-G2 RIVET, 1/4" X 34" LG ..eoiii ittt e e e e 5
14
15
16 27647-G01 LABEL (SAFETY) ettt ittt ettt 1
17
18 74443-G01 LABEL (ANTI-ROLLBACK) ...ceeiiiitiiieeiiitieee ettt e e 1
19
20
21
22 01038-G01 BOLT, 1/4 - 20 X L11/16" LG .eeeeiiiiiiiiee ettt 4
23 16469-G1 WASHER, L/4" ettt e e e abbe e e e e e 2
24 01057-G01 RIVET, /4" X 1" LG eree oottt 2
25 27166-G04 FRONT SHIELD ... 1
26 70725-G02 FRONT SHIELD BRACE ..ottt 2
27
28
29 71051-G** COWL .. 1
30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ......utiiiiiiiiiiiiee e 9

Service Parts Manual




BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....cooviiiieiieeeeeeeee e 2
32
33
34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) ..ceeiiiiiiiriie e 2
35 00571-G2 WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) ...t 2
36 71781-G02 VINYL TAPE ... 2
37 71037-G02 E-Z-GO NAMEPLATE (GOLD).....cutiiiiiiiiiiiee ittt 1
38 71597-G01 PUSHNUT, B/L8" ...ttt 2

Page C-3

Service Parts Manual




BODY - FRONT

Service Parts Manual Page C-4



BODY - MID SECTION

(32}

~—

\!

5/@ P\ &
= G N\
=7 ~_/7) ik /

v,
[(e]

= o 1%3\‘av._mﬁml
B e /Q &zy W/ e

AU
R A\
AN

/
\ \
/
0 o,
0

Service Parts Manual

Ref Bod 1-2

Page C-5



BODY - MID SECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 UPPER FLOORPAN. ... ..ottt 1
2 70451-G01 LOWER FLOORPAN ... ...ctttiiiiitiietee ettt 1
3 70452-G01 ACCESS COVER ... ittt e e e e e 1
4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......cooiiiiiiiiiiiiie e 16
5 70995-G01 FLOORMAT .ot 1
6
7
8
9 70441-G01 SEAT FRAME ..o 1
10 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..cciiiieeeeeeiiieiee ettt ninneee e 2
11
12 70046-G02 BATTERY RACK ...ttt e e 1
13 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..o iieeiee ettt e e 2
14 00438-G6 BOLT, 5/16 - 18 X 3/4™ LG ..eeeeieiiiiieee ettt e s e e 2
15 00559-G8 WASHER, 5/1B" ...ttt 2
16 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....cccvviiiiieriieeee e 2
17 70200-G01 SCREW, 3/8 - 16 X 3/4" LG...oeiiiiiiiieiiie ettt 2
18
19 70444-G02 BRACKET ottt ettt ettt e e e e e st e e e e e e s e e 1
20 28272-G01 BOLT, 1/4 - 20 X 5/8" LG ..eeiiieiiiiee ettt 2
21 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ..ovvviiiiiiiee e 2
22 11027-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeiiiieee ettt e e e e e e e 2
23
24 70244-G03 SPLASH PANEL ..ottt ettt 2
25 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... iiiiiee et sireee et nnnnee e e 8
26
27
28 71812-G01 FENDER LINER (PASSENGER SIDE) ......ccciiiieiiiiiiie e 1
29 71812-G02 FENDER LINER (DRIVER SIDE)......ccicttiiiiiiiiiieie e 1
30 16816-G2 RIVET, L/4" X 3/4" LG ..eeeei ittt ettt ee e 8

Service Parts Manual




BODY - REAR

Ref Bod 17-3

1 - Includes Items 3, 4

Page C-7

Service Parts Manual




BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71912-GO** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) .....ccccveeevnee. 1
2
3 71318-G01 BAGWELL LINER ..oceiiiiiiiee et 1
4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ....ooviiiieeiiee e 26
5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ...ccciviiiiiiiiiiieee e 6
6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) .....coiiiiiiiiiii it 4
7 18436-G1 RIVET, L/4" X /4" LG .oeeeii ittt ettt 2
8
9
10
11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......ccoiiiiiiiiiieiiiiiieee i 1
12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE).......ccccoiiiiiiiieieee e 1
13 16816-G2 RIVET, 1/4" X 34" LG ..ee ittt e s e e 8
14
15
16
17 71320-G01 ACCESS PANEL ...ttt 1
18 71364-G02 L LI e 1
19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) ....cocviiiiiiiiiie e 5
20
21
22
23 71609-G01 SEAT HINGE PLATE ...ttt e e 2
24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....ceviviiiiieeeeeccec e 4
25
26
27
28 71578-G01 REAR BUMPER ... 1
29 00571-G2 WASHER, 5/16" ... oo 4
30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ...eeeeeee ettt e e 4

Service Parts Manual




BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 71514-GOL | BUMPER PLUG ....ooooieeieeeeeeeeeeeeee oo ee e 4
32 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM). ........oveveieeieeeeeeeeeeeeeseeeesee s 4
33
34
35
36 71501-G01 | ROCKER PANEL (PASSENGER SIDE).........oiviieeieeeeeeeieeeeeseeeeseeeeseeeseesneo. 1
37 71502-G01 | ROCKER PANEL (DRIVER SIDE) ......eiveieeeeeeseeeeseeeseesseeeeeeseeeeeseeeeseeseeesee. 1
38 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .......o.ovveeeeeeeeeeeseeeeeeeeee e 4
39
40
41
42 71507-G01 | SILL PLATE (PASSENGER SIDE) ......ooiveioveieeoieeoeeeeeeeeeee e eeeeeeeeeeeeeseesee e 1
43 71507-G02 | SILL PLATE (DRIVER SIDE).......ooeieeieeeeeeeeeseeeseeeeeeeeseeeeeeeeeeeeeeesee e 1
44 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w...eoereeeeeeeeeeeeeeeeeeeeeeeeeeesneoe 4
45 23726-G4 SPACER, 5/16".......eveeeeeeeeeeeeeeeee e e eeeeeeee e eeee e e ee s ee e ee e 4
46 14390-G04 | LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....coveoveeeeeeeee oo 4
47
48
49
50 | 73330-GO1 | LABEL (PRECISION DRIVE SYSTEM™). ... iimiiiieieeieeeoeeeoseeeeeeseeeeeeseeseen. AR
51
52
53
54 * LABEL (SERIAL NUMBER) -......cooveiveeeeeeeoeeee e eeee e eeeeeee e 1
55 74755-G0L | LABEL (E-SHIELD) .oooeoiveeeeeeeeeeeeeeeeeeeeee e 1
56
57
58 71316-G01 | HOLE PLUG (DASH MOUNTED DIRECTION SELECTOR SWITCH ONLY) ...| 1

Page C-9

Service Parts Manual




BODY - REAR

Service Parts Manual Page C-10



BODY - ACCESSORIES

SIDE >
BASKET ~
KIT

Ref Bod 2-5

CENTER BASKET KIT

= \ O\ .
S \ T T
/ \ \\ \ .

\ \
/ \
\ O\
\ \ \
\ O\
\ \ \__— —
2 \
—_— — (O, \ ¥
—— \ \
\ &

Page C-11

Service Parts Manual




BODY - ACCESSORIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) .....oooviiiiiiieeeene 1
2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG...eeiiiiiiieee ettt 1
3 28660-G01 SAND BOTTLE HOLDER ......co ittt 1
4 28659-G01 SAND BOTTLE ..ottt 1
5
6
7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) .....ccccceeiiiieiiiieeiec e 1
8
9
10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13)..ceiiiiiiiiiiiie e 1
11 75460-G01 SIDE BASKET ..ottt 1
12 71102-G01 BOLT, 1/4 - 20 X 3/4" LGttt 3
13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) ....ooveviiiiiiiieeeee e 3
14
15
16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) ....ooveiiiieiieeenree e 1
17 75461-G01 CENTER BASKET ...t 1
18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG..oeeeieiiiiieee ettt 2
19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) ....coooiiiiiiiiiiiiieee e 2
20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) ....ccoiviiiiiieceieeevee e 2

Service Parts Manual

Page C-12



BODY - ACCESSORIES CONTINUED

ASH TRA'Y

MESSAGE
HOLDER

AND BRACKET

COOLER JUG < /////;%
— 7 —)

BOX COOLER
AND BRACKET

|
— P V; | RAKE HOLDER AND RAKE
&

Ref Bod 2-6

Page C-13 Service Parts Manual



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75509-G01 MESSAGE HOLDER (ONE PIECE)........cuutiiiiiiiiiiaeaaes et 1
2 75496-G01 MESSAGE HOLDER ...ttt 1
3
4
5 75495-G01 COOLER JUG AND BRACKET KIT ..o 1
6 75344-G01 BOX COOLER AND BRACKET KIT oottt 1
7
8
9 25885-G01 RAKE HOLDER ...ttt 1
10 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG ..eteeeiieiiiaeee et 2
11 11027-G2 LOCK NUT, /4 = 20 ettt ettt e e e e e e e et e e e e e ae e e e s e s nnnnnneneneeees 2
12 14735-G1 R A EE . e 1
13
14
15
16 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 17 - 20) ..ccooiiiiiieeeiiiieee et 1
17 27731-G01 ASH TRAY ettt a e e e e et e e e e eeeenne 1
18 27736-G01 G A S KT et e e e e e e e e e e e e et et e e e e e e e ae b e 1
19 75108-G02 BRAGCKET ..ttt ettt e s e e e e e e e e e e e e e e e e e eeeesbetnbeannn s 1
20 00100-G4 SCREW, #10 - 16 X L/2" LG ..ottt 4

Service Parts Manual

Page C-14



BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brk 1-1

Page D-1 Service Parts Manual



BRAKES

w0

Front of Vehicle

79 76 \

53 - Includes Items 55 - 63, 65, 66
54 - Includes ltems 55 - 62, 64 - 66
55 - Includes ltems 56

57 - Includes ltems 58 - 62

63 - Includes ltems 65, 66

64 - Includes Items 65, 66

71 - Includes ltems 72, 73

Ref Brk 1-3

Service Parts Manual Page D-2



BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 70612-G02 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10)..ceeoeeeeeeeeeeeee e seeeeseeeeeeeeees e seee e ees s 1
2 70681-GO1 TORSION SPRING ......ceeoveeeeeeeeeeeeeseeeseeeeseeeeeseeeesee s seseseseese s ees e ees e eesees 2
3 70682-GO1 PIVOT PIN oot ee e s esee s es e e ses s eeeeees e eeseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o seeeeeeee e eeeee e e s ees e see s 2
5 * BRAKE PEDAL ......coovoeeeeeeeeeeeeeseee e eee e eeeeees e ses e seeee s ee e ees s s 1
6 70611-G02 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeeseseseseeeeseeeees e ses e seseseeeees s 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) veoeeeeeeeeeeeeeeeseseeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD ......cveoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseee s 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeseeeeeeees e seeeeeeeeeeeeeeen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 7/16" LGiur..eoeeeereereeeeeeeeeseeeseeseeeseeeesee e seneee 9
11
12 | 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......vveriveeeeerererenees 1
13 | 70581-GO1 | FLANGED BUSHING ......veoeeeeeeeeeeeeeeeseeeeeseeseeeeeseseseseeesseeees s ses s 2
14 | 70676-G01 | TORSION SPRING w...o..covereeeeeeeeeeeeeseeeseeeeseeseseseseseeeeseeeeeseeees e eeseeseeeeseeees e 1
15 | 00643-G1 WASHER, 3/8" ....eoeeeeeeeeeeeeeeeeeeseeeeses e eeseeeesee e s ees e ses e eee e seseeeeseses e seeeeeeeeesese 1
16 | 11098-G5 LOCK NUT, B/8 = 16 -..eeoeeeeeeeeeeeeeeeeeeee e eeeeeee e eee s ees e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......cveeriverrerererenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o eeses e seeeesee e eeses e 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. eee e 1
21
22 | 70969-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ..| 1
23 | 28082-GO1 EQUALIZER BRACKET ......eeoeeeeeeeseeeseeeseseeseeeeseeeeseeeees e seseeseseeseseeeseeses e 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER ........oveeeeeeeeeeeeeeeeeeeeeee s 2
25 * BRAKE CABLE (DRIVER SIDE).........eeiveeieeeeeseeeeseeeeeseeeeeeseseeseseeeseees e 1
26 - BRAKE CABLE (PASSENGER SIDE).......eeeveeeeereeeeseseeseeeeseeeseeeeeseeses e 1
27
28 | 01111-GO1 | RETAINING RING, 4/5" (STAINLESS STEEL) ......vveeieeeeeeeeeeeeeeeeseeeseeeseeeennes 4
29

Page D-3

Service Parts Manual




BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 18/16" LG seeeeeeeeeeeeeeeseee oo se e 1
31 10387-G3 COTTER PIN, 3/32" X B/4" LG ..e.veeeeeeeeeeeeeeeeseeseeseeeseeeeeeeeeeeeseeeseseess e 3
32 14443-G2 CLEVIS PIN, 5/18" X 5/8" LGi...veoeeeeeeeeeeeeeeeeeseeeseeeseeeseeeseeeeeseeeseesseesessesseesse 2
33
84 | 70B01-GO1 | KICK-OFF LINK.....ooooeieeeeeeeseeeseeeeeeeeeeeeeeeeseeseee e e seee s eeeeeeseess e eeeee e 1
35 17838-G1 NYLON BUSHING ... eeeeeeeeeeeeeeeeeeeeeseeeseeeesee s seee e seeeeseeeneesse 2
36 | 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeereeeeeeeseeeeeeeeeeeeeeeeeeessessesseess e ss s eeseneees 2
37 | 00559-G8 WASHER, 5/16" .....eeoveeeeeee e eeeeseee e e e se e eeeeeee e see e e ee e seee e 2
38 10387-G3 COTTER PIN, 3/32" X B/4" LG ....veoeeeeeeeeeeeeeeseeeeeee e eeeeeeeeeeeeeseeeeeeeese e 2
39 70098-G01 | KICK-OFF CAM PIVOT ...cooeoieoeeeeeeeeeeeeeeeeeeeeeeeeeeseee e ss e seeesne 1
40 10097-G6 FLANGED BEARING ..ot eeseeeeeeeeeeeeeeeess e e eeseees s s 2
41 70587-G01 | KICK-OFF CAM.......oveeeeeeeeeeoeeeeeeeeeeee e seeeeeeeesee e s se e eeee 1
42 71215-G01 | SETSCREW, 1/4 = 20 X 1/2" LG w-eeeeeeeeeeeeeseeseee e 2
43 14134-G4 SPACER . ..ottt ee et ee e 1
44
45 70113-G01 | ADJUSTABLE BUMPER .........ooiveoeeeeeeeeee e eeeeseeessee s eee e seeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeeeeee e e eseeeeee s ee e es e 1
47
48 | 70080-GO2 | CATCH BRACKET w..ooeeeeeeeeeeeeeeee e eeeeee e eeeeeeeeeeeeee s ee st eees s s s eeseseeeeeeee 1
49 00414-G6 BOLT, 1/4 = 20 X B/4" LG veoveoeeeeeeeeeeeeeeeeeeee e eeeese e seee e 2
50 | 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «....vveeeeeeeeeeeseeeeeeeeeeeeeeese e 2
51
52
53 | 70998-GO1 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 63, 65, 66)........ 1
54 | 70998-G02 | BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 55 - 62, B4 = B6) .......oveoveeeeeerereeeeeeeseeeseseseeseeeseseesseesse 1
55 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 56).......c.veevereeeeeeerereeseeeseeseeseessee. 2
56 * BRAKE SHOE ... eeeeeeeeeeeee et eseees s es e eese s eene 2
57 | 27944-Go1 BRAKE SPRING KIT (INCLUDES ITEMS 58 - 62)........o.oveeveeeeeeeeeseesenene. 2
58 * UPPER SPRING ..o eee e e eese e 1

Service Parts Manual Page D-4



BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 * LOWER SPRING ........oiiiiiieee e 1
60 * PIN e 2
61 * CUP AND SPRING ......ooiiiieiieie e 2
62 * ADJUSTER SPRING ...t e 1
63 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 65, 66) ........

64 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 65, 66)| 1
65 * ADJUSTER ... e s 1
66 * TEFLON WASHER ... 2
67 17083-G2 BOLT, 5/16 - 24 X 1" LG .o e 8
68 15126-G1 LOCK NUT, 5/18 = 24 ...ttt et e 8
69 15485-G1 WASHER, 13/168" ..o 2
70

71 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 - 73) ..cceeioieieieeeeeeee 2
72 * BRAKE DRUM ... s 1
73 19862-G1 LUG BOLT, 1/2-20 X 1 3/16" LG ..eeeiee e 4
74

75

76 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ... .ottt 2
77 15483-G1 CASTELLATED NUT, 5/8 = 18 ... 2
78 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..o 2
79 74175-G01 SPINDLE CAP ...t 2
80

81 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) .......coooiiiiiiieieeeee e 1
82 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) ........ccciiiiiiiiie e 1

Page D-5 Service Parts Manual




BRAKES

Service Parts Manual Page D-6



DIRECTION SELECTOR

*NOTE: For PDS Direction Selector See ELECTRICAL SYSTEM Section

19 - Includes Items 20 - 50
44 - Includes Items 45 - 50

6

Ref Dsl 1-1

Page E-1 Service Parts Manual



DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 | DIRECTION SELECTOR HANDLE ........cveieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...eoveveeeereeeeeeereeeeeeesesseone 1
3 70233-G01 | DIRECTION SELECTOR SHAFT ..o eeeeeeeeeeeseeeseeeeseeesesesesseeesesee. 1
4 25664-G2 BUSHING ... eeee e eeee e e 1
5 70334-G01 | OFFSET SHIFT LINKAGE ARM .....oooeoeeeeeseeseeee e ese e seee e 1
6 70313-G01 | LINKAGE ROD......oeoeeeoeeeeeeseeeeeeesee e seeeeeeeeeeeeeeeeeseees s eeee e es e eee e eenee 1
7 70232-G03 | SHIFT LINKAGE ARM ...ooooeeeeeeeeeeeeeeseeeeeeeeeeeseeeeseees s ee e seeeseeseeeesne 1
8 22754-G3 BUSHING ... eeee e e e e ee e 2
9 14390-G1 LOCK NUT, B/8 = 24 ... ee e es e 2
10
11 73049-G01 | DIRECTION SELECTOR COVER ...ooeereeeeeeeeeeseeeeseeeseesseeseeeseeeeeeseeeseesesesee. 1
12 00114-G6 SCREW, 1/4 = 14 X B/4" LG veoeveeeveeeeeeeeeeeeee e eee e eeeeeee e e e 1
13 16469-G1 WASHER, 174" ... ee e ee e 1
14
15 00438-G6 BOLT, 5/16 = 18 X B/4" LG .reereeeeeeeeeeeeeeeeeeeeeeeseee s eeee e eeseeeseees e eseeseess 2
16 | 00571-G2 WASHER, 5/16" (STAINLESS STEEL) ......oveoveeeeeeeeseeeeeee e seeeeeeeeeeesne. 2
17 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w....veoveeeeeeereeeeeeeeeseeeeeeeeseeseeesees 2
18
19 70578-G02 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50)................... 1
20 | 73027-GO1 DIRECTION SELECTOR SHAFT ... 1
21 12835-G1 CAM e 1
22 10606-G2 MICRO SWITCH ... eeee e ee e eenee 2
23 | 00645-G7 SCREW, #6 - 32 X 2" LG veoeeoeeeeeseeeeeeseeeeeeeeeseeeseesseeesesseeesess s 4
24 | 73048-GO1 COVER BRACKET ...t eee e ee e se e es e 1
25 00565-G3 LOCK WASHER, #6 .....eeoveoeeeeeeeeeeeeseseeeeeseeessesseeseeeeeseseeseseseeeeeseesesnenees 6
26 14628-G1 PUSH ON MALE TERMINAL ... eeeeeee s eeeeesesne. 3
27 | 00525-G5 NUT, #6 = B2 oeoeeoeeeeeeeeeeeee e e seee e ee e e e es e se e ee e seeeeesee 6
28 | 00645-G5 SCREW, #6 - 32 X 5/8" LG ....eovveeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeseee e 2
29 12806-G1 SPACER ...t ee e e en e 4
30 | 00560-G1 WASHER, 3/8" ...t eeeeeeeeeeeeeeeee e seees e ee e se s ees e s eeneen 1

Service Parts Manual




DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, B/8 = 24......o.oooeeeeeeeeeeeeeeeeeeeeeee e 1
32 | 25978-G37 18 GA WIRE (RED 4") ovvoooeeeeeeeeee oo eee s 1
33 | 13514-G1 SOREW. ... ee e e e ee e eee e ee e see e ees e 4
34 | 00567-G3 LOCK WASHER, #6 .......ovveoeeeeeeeeeeeeeee s seseee e ese e eeseeeees e eeseeeseseeeeeen 4
35 | 25978-G343 18 GA WIRE (RED 68") .vveoooeeeeeeeeeeeeeeeeeeeesee e eeeeeeee e 1
36 | 00414-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) w...ecorveeeeeeeeeeeees e 2
37 | 00559-G7 WASHER, 1/4" (STAINLESS STEEL) «.....coeveeeeeeeeseeeeeeeeeeeeeeeeeeeeses oo 4
38 | 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) w.....vveeeveeereeeeeeeeeseeseseessee 2
39 | 00532-G1 NUT, 1/4 = 20 co.oooeoeeeeeeeeeeeeee oo eee e eee e 2
40 | 15461-G1 SUPPORT BRACKET .......eveoeeeeeeeeeeeeeeeeeesseseeesseeseeeeseeeeseeeee s 1
41 73031-G02 DIRECTION SELECTOR MOUNTING BRACKET ......covveeereeereeseeeeeeeee 1
42 | 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) .......oovveeereererreenn. 1
43
44 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50)..................... 1
45 | 24940-G1 STOP ..ot e e s ee e 2
46 | 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......vveerveeeeeeeeeesereeesennenn. 2
47 | 00414-G6 BOLT, 1/4 = 20 X B/4" LG +..evveoeeveeeeeeeeeeeeeeeeeeeee e seesee s 2
48 | 18888-G1 CONTACT STUD, 5/16 = 18 ...coeeeeeeeeeeeeeeseeeeeseeeeeeseeseeseeeee e 4
49 | 00565-G8 LOCK WASHER, 5/16"......oveeeerveeeeeeeesseseeseeeeeeeeeseeseeseesseseeseeeeeeeeeee 4
50 | 00544-G3 LU R E=TR TR T T 4

Page E-3

Service Parts Manual




DIRECTION SELECTOR

Service Parts Manual Page E-4



ELECTRICAL SYSTEM - COMMON

13 - Includes ltems 14 - 23

CHARGER
RECEPTACLE

Controller (See
Electronic Speed
Control Section)

Control Harness
(See Electronic

Speed Control
< Section)

Power Harness
(See Electronic
Speed Control

Section)
38 40PDS
39 41 Only Clamp
(See
REAR AXLE
Section)

RefEle 1-1

Page F-1 Service Parts Manual



ELECTRICAL SYSTEM - COMMON

Ref Ele 17-2

FUSE BLOCK AND FUSE

Service Parts Manual Page F-2



ELECTRICAL SYSTEM - COMMON

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-GXX | 6 VOLT BATTERY ..o ee e eeeeeeseeeeeeeee e es e es e ees s 6
2
3
4 01101-G01 | HOLD DOWN BOLT (STAINLESS STEEL).......veeeeeeeeeeeeseeeeeeeeeeeeeseeeseeeenees 2
5 70045-G01 | BATTERY RETAINER .......oouiveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeee e sesens 1
6 11027-G1 LOCK NUT, 5/16 = 18 ..o eeoeeeeeeeeeeeeeeeeeeee e see e eee e seee e es e ees e 2
7 607651 4 GA WIRE, GREEN 10" ..o eeeeeeeeeeeseeeeeee e seee e 1
8 607590 4 GAWIRE, GREEN 7" ... 5
9 00702-G2 NUT, 5/16 = 18 oo eeee e 12
10
11
12
13 | 73063-G01 | CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23)................ 1
14 * RECEPTACLE COVER .....ooveoeeeeeeeeeeeeeeeeeeeeeeeeeseee s ese e 1
15 * RECEPTACLE BOTTOM .....coveoeeeeeeeeee e ee e seeeeeseeeseeeeeee e eeeee e 1
16 | 73051-G05 FEMALE CONNECTOR ... eeeeeeeee oo es e 2
17 | 73051-G06 INSULATOR SLEEVE .........veoieeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeees e esee e 1
18
19 | 73051-Go8 SCREW, #10 - 32 X 1/2" LG (BRASS) -..corveeeeeeeeeeeeeeeeeseeeseeeeseeeeeseeseseeee 2
20 | 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL)......oevveeeeeeeeeereeeereae. 3
21 73051-G10 LOCK NUT, #6 = 32 ..o ees s 3
22 * WIRE HARNESS (CHARGER).........cueeeeeeeeeeeeeeeeeeseeeseeeseeseseeseseese s 1
23 17618-G1 WIRE TIE oo e e e ee e ees e se s ees e ee e ees e eeeens 2
24
25
26
27 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM) .........overeeeeeereeeeeeeeseeeeeseseeeeeeeeeseeeeeeeeenees 4
28 17618-G1 WIRE TIE oo ee s eee e 3
29
30

Page F-3

Service Parts Manual




ELECTRICAL SYSTEM - COMMON

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 | 27327-G02 | CABLE CLAMP ... ee e 1
33 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....eooveeeeeeeeeeeereeeeseeeeeeeeeseeesee. 1
34 17618-G1 WIRE TIE oo s e 8
35

36

37

38 | 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE)........oo.ooeeooeeeeeereeeseeeeeeeeeseeeseee. AR
39 | 28418-G01 | NUT, 5/16 = 18 (BRASS)......cooiveeieeeeeeeeeeeeeeeeeeeeeeeeeseseeseseeseeeseeeeeseees e ees e esseee AR
40 | 00993-G02 | LOCK WASHER, 1/4" (SILICON BRONZE)........ovemieeemeereeeeseeeeeeeeseseeseeeesesesnees 2
41 28418-G02 | NUT, 1/4 = 20 (BRASS)......eeoeeeeeeeeeeeeeeeeeeeeeeeeeeseseeees e eeeeeeeeeeeseeees s eeseeseseseeseeesee 2
42

43

44

45 | 22674-G1 FUSE BLOCK ...t eeeeeee e es e e e seeeeeee e eeeeeeeeee s eee e ees e e 1
46 | 01041-GO1 | RIVET, 1/8" X 13/16" LG .ooveeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeseeeees e sesee e 2
47 18392-G1 15 AMP FUSE ... ee e AR
48

49

50

51 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)............... 1
52 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) .......covveeveereerererereenee. 1
53

54

55 | 00568-G6 LOCK WASHER, B/4".......ooeeeeeeeeeeeeeeeeeee e eee e seeeee e 1
56 17137-G1 FACE NUT, 3/4 = 20...oeoeeeeeeeeeeeeeeeee oo ee e ee e e es e 1
57 17063-G1 KEY (SET) vveeeeeeeeoeeeeeeeeeeeeeeee e ee e ees e eee e es e ee s eee e e eeeeee e e ee s ees s 1

Service Parts Manual

Page F-4



ELECTRICAL SYSTEM - PDS

REVERSE BUZZER

Control 18/{; \\\
_—— Harness \
e / -\
\\ \\\
\\ \\
\ o\
\
\ A
\\ \ \\
AW
DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER, LABEL AND PLATE

Ref Ele 1-4

Page F-5

Service Parts Manual




ELECTRICAL SYSTEM - PDS
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) ....ccciiiiiieieiieieee e 1
2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR).............. 1
3
4
5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) .............. 1
6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,
CHARGE METER) ...ttt ettt sne e e smee e 1
7
8
9 33623-G02 DRIVE RIVET, 3/168" X 3/8" LG ....iiiiiieitee ettt e 2
10
11
12
13 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED).......cccceoiiienieie e 1
14
15
16
17 33636-G04 STATE OF CHARGE METER (VERTICAL) ....coiiiiiiieie et 1
18 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) .....ooiiiiiiiiieee e 1
19 25978-G74 18 GA WIRE (RED B")...eeeeiiiieesiie et stee ettt seee st see st e e nneeenaeenneas 1
20
21
22
23 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) .......cccoevireieenieeienee 1
24 01041-G01 RIVET, 1/8" X 13/18" LG ... ieeeiieeeeee ettt 2

Service Parts Manual

Page F-6



ELECTRICAL SYSTEM - SERIES

Controller (See
Electronic Speed
Control Section)

Control Harness
(See Electronic
Speed Control

Section)

STATE OF CHARGE METER, LABEL AND PLATE

Ref Ele 17-5

Page F-7 Service Parts Manual



ELECTRICAL SYSTEM - SERIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 601015 PLATE (KEY SWITCH ONLY) .ottt e e e ee e 1
2 71145-G01 LABEL (KEY SWITCH ONLY ) ittt a e 1
3
4
5 73030-G02 PLATE (KEY SWITCH, STATE OF CHARGE METER) ......cccovviiiiiiiieiiiiiee e, 1
6 71123-G02 LABEL (KEY SWITCH W/O LIGHTS, STATE OF CHARGE METER) ................ 1
7
8
9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ...utiiiiiiciiiiee ettt ettt e e steee e 2
10
11
12 73041-G01 WIRE HARNESS (KEY SWITCH) ....cciiitiiie et 1
13
14
15 33636-G01 STATE OF CHARGE METER ...ooiiiiii ettt e e 1
16 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) ....cooiiiiiiiieiieeeeeeee e, 1
17 25978-G74 18 GA WIRE (RED B8")...tiiie ettt e e e 1
18
19
20
21 00565-G8 LOCK WASHER, 5/16"...... ettt et e e e e e e e snnaeeaa e e 4
22 00532-G3 NUT, 5716 = 18 ettt e e e e e e e e e e e e neneneeeeeas 4

Service Parts Manual

Page F-8




ELECTRONIC SPEED CONTROL - SERIES

_@

ORN to
MS4 (NC)

B+ to Direction
Selector A

B- to Negative
Battery Terminal

1 - Includes ltems 2 - 29

19 22 o1 o

BLK to
Tab on
Direction
Selector
RED to
Solenoid
LT. GRN to
Key Switch
To Pedal L#
Box Connector 24
%LK From Power
Harness
From Control
Harness * Silver line on
diode (6) must be
oriented as shown
Ref Esc 1-1

Page G-1

Service Parts Manual




ELECTRONIC SPEED CONTROL - SERIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 ..ot 2
3 * NUT, 10 = B2 e e e e e e e e e e e s er e e e e e e e e e e e e e snnnneenneees 2
4
5 30353-G1 DIODE, 3 AMP ... .ttt 1
6 21764-G1 RESISTOR . ...ttt e e e e e e e e e e e e e neeeeas 1
7 73103-G02 WIRE HARNESS (CONTROL) ...ovtiiiiiiiieee et a e 1
8 * NUT, 5/168 = 24 ...ttt e e e e e 2
9
10 * LOCK WASHER, 5/16" ...ttt 2
11 607591 4 GAWIRE GREEN 11.5" ...t e e 1
12 25978-G10 18 GA WIRE (SOL = B-) .eeeiiiiiiiiiee ettt snaee e 1
13 800706 LOCK NUT, 1/4 = 20 ..ottt e e e as 2
14
15 27855-G01 SOLENOID, 36 VOLT ...eeiiiiiiiee ettt e st ee e e e e e e e e e snnnnseeeeees 1
16 73471-G0O1 =N ] 1SR 1
17 25864-G05 ELECTRONIC SPEED CONTROLLER ....ccoiiiiiieiiee e 1
18 73190-GO1 THERMAL MOUNTING PAD ... 1
19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG oottt e e e e e e 9
20 73028-G01 COVER .ttt e e e e st e et e e e 1
21 31539-G1 WIRE TIE ...t e e e e e e e e e 1
22 73053-G01 DOUBLE TUBE CLAMP ...ttt 1
23 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LGttt 3
24 607656 4 GA WIRE HARNESS, GREEN .......cooiiiiii e 1
25
26 00270-G5 BOLT, 5/16 - 18 X 5/8" LG ..ttt 3
27 11027-G1 LOCK NUT, 5/16 = 18 ..ottt e e e ee e 3
28
29 25866-G01 SOLENOID BRACKET ....iiiiiiii ettt eitee et et e e s e e e e 1

Service Parts Manual

Page G-2



ELECTRONIC SPEED CONTROL - PDS

_@

49, 50
5 Pin Performance Option
Inline Connector
4 Pin Tow/Maintenance
Box Connector

)))‘;

)

[ )
Dy,

4 Pin Accelerator 3 Pin Speed Sensor
Inline Connector Inline Connector
See ACCELERATOR See ELECTRIC MOTOR

27

C From Power
Harness

From Control
Harness

ReRef Esp 17-1

///

From Control
Harness

1 - Includes ltems 2 - 44
32 - Includes ltems 33 - 41
36 - Includes Items 37 - 39

Page G-3 Service Parts Manual




ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73276-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44)...... 1
2 * LOCK WASHER, #10 ..ot 2
3 * NUT, 10 = B2 e e e e e e e e e e e s er e e e e e e e e e e e e e snnnneenneees 2
4
5
6 21764-G1 RESISTOR . ...ttt e e e e e e e e e e e e e neeeeas 1
7
8 * NUT, 5/16 = 24 ...ttt e e e e e e e 2
9
10 * LOCK WASHER, 5/16" ...t 2
11 607591 4 GAWIRE, GREEN 11.5" ..ottt e e 1
12
13 800706 LOCK NUT, 1/4 = 20 .. ettt sttt s st e e e anneeeeas 2
14
15 27855-G02 SOLENOID, 36 VOLT ...eeiiiiiiieeeee sttt e st ee e e e e e e e e ennenneeee e 1
16 73471-G0O1 HEATSINK ...ttt e s e e s s e e e anneeeeas 1
17 73326-G07 ELECTRONIC SPEED CONTROLLER .....coiiiiiiieiiee e 1
18 73190-GO1 THERMAL MOUNTING PAD ...t 1
19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG .ottt ettt a e e e e e 5
20
21 31539-G1 WIRE TIE ...t e e e e e e e e e e 1
22 73053-G01 DOUBLE TUBE CLAMP ...ttt 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG ...ttt 4
25 73106-G01 WIRE HARNESS (POWER) ....ooiiiiiiiiiiie ettt e e 1
26
27 74324-G02 WIRE HARNESS (CONTROLY) ..cceiiiieiieieceieee et e e 1
28 00270-G5 BOLT, 5/16 - 18 X 5/8" LG. ...ttt 3
29 11027-G1 LOCK NUT, 5/16 = 18 ..ttt ettt e s 3
30

Service Parts Manual Page G-4




ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31 | 25866-GO1 SOLENOID BRACKET ....ccooeeveeeeeeeeeeeeeeseeeeeeeesseeeessseseeeseesesesessseeseseseees 1
32 | 73089-Go1 COVER ASSEMBLY (INCLUDES ITEMS 33 = 41) ...ccovveeeeeeeeeeeeeeeeeseeeee 1
33 | 73028-G02 COVER (WITH GASKET) v eeeeeeeeeeseeeeeeseeeeseeeeeeeesseeeeee 1
34 | 73093-Go1 LABEL (TOW SWITCH) ...cooorveeereeeeeeeeeseseeeseeeseeeeeseesseesesessseesessssseeons 1
35
36 | 73125-Go1 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39)............... 1
37 * SCREW, #5 = 40.......eoveeeeeeeveeeeeeeeeeeeeeeeeeeeseeseeeeeeeeeeeeeeeeseee s 4
38 * IO T T3 ¥ O 1
39 | 73139-Go1 SEALED NUT, 15/32 = 32..-ovveooeeeeeeeeeeeeeeeeseesseeeeeeseeeeeeeesseeeeeeee 1
40 | 73138-G02 WIRE HARNESS (TOW SWITCH).......vveeeeeeeeeeeseseeeesseeseeeeeeesseeeeeee 1
41 | 17618-G1 WIRE TIE .o s s seeeeeee 1
42
43 | 607592 4 GAWIRE, GREEN 28" .......ooooovoeoeeeeeeeeoeeeeeeeeeeeeeeeeeesesseeeeesseeeeseeseeseeees 1
44 | 607593 4 GAWIRE, GREEN 37" ......ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseee e 1
45
46 | 71102-GOT | BOLT, 1/4 = 20 X 3/4" LG cooooroeoveeseeeeeeeeeeeeeeeeeeeesseeseeeeseeeseesseseeseesseeeessessseseenes 4
47
48
49 | 73272-G02 | PERFORMANCE OPTION (STEEP HILL) ovvoooiioeeeeeeeeeeeeeseeeeeeeeeeeeeseeeeeeereen 1
50 | 73272-G03 | PERFORMANCE OPTION (MILD HILL) ...oovveeoeoeeeeoeeeeeeeeeseeeeceseeeeeeeseseeseeenn 1

Page G-5 Service Parts Manual




ELECTRONIC SPEED CONTROL - PDS

Service Parts Manual Page G-6



ELECTRIC MOTOR

1 - Includes ltems 3 - 12
2 - Includes ltems 3 - 11 and 14
16 - Includes ltems 17 - 29

25 PDS Only 29 %

Ref Mtr 1

Page H-1 Service Parts Manual



ELECTRIC MOTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73445-G01 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 -12) ......cccceevienenne. 1
2 73445-G02 MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14) ...c.ccccvvvneee. 1
3 73120-GO1 ARMATURE ... e 1
4 73120-G03 BRUSH SPRING........ooi e 4
5 73120-G15 BRUSH PLATE AND BOX.....coiiioiiiiiesee e 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........cccecvienienne. 1
7 73120-G07 BEARING ... 1
8 73120-G06 SNAP RING ... 1
9 73120-G09 COVER PLATE AND SCREW. ...t 1
10 73120-G08 COMMUTATOR END HOUSING ......occiiiiieiiieiee e 1
11 73120-G16 L0 PO P ST 1
12 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE)......... 1
13
14 73120-G31 FRAME AND FIELD COIL (G03 MOTOR) (INCLUDES HARDWARE)......... 1
15
16 73445-G02 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29)........... 1
17 73120-G18 ARMATURE ... 1
18 73120-G03 BRUSH SPRING.......coiiiiitiiiiiesee et 4
19 73120-G15 BRUSH PLATE AND BOX....c i 1
20 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........ccccocienienne 1
21 73120-G07 BEARING ...t e e 1
22 73120-G06 SNAP RING ... .ottt 1
23 73120-G09 COVER PLATE AND SCREW. .....cooiie e 1
24 73120-G31 FRAME AND FIELD COIL (INCLUDES HARDWARE)........ccocviiiiiiieiee 1
25 73120-G19 COMMUTATOR END HOUSING ......occiiiiiiieiieeree e 1
26 73328-G01 MAGINET ...t 1
27 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
28 73277-GO1 RETAINING RING ... 2
29 73327-G01 SPEED SENSOR.... .ot 1
30 24261-G1 SPLINE BUMPER ..ot 1

Service Parts Manual




FRONT SUSPENSION/STEERING

Front of Vehicle

3-Includesltems4-13
9-Includesltem 10
16 - Includesltems7-13,17

*NOTE: Tie Rod Not
Shown for
Clarity

Page J-1 Service Parts Manual



FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

58 - Includes ltems 59 - 61
81 - Includes ltems 82 - 84
86 - Includes ltems 87 - 89
100 - Includes Items 101, 102
119 - Includes Items 120 - 124

Ref Fss 17-2

Service Parts Manual Page J-2



FRONT SUSPENSION/STEERING

41- Includes Items 42 - 65

Page J-3 Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602513 FRONT AXLE ... 1
2
3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 13) .o 1
4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6)...... 1
5 70648-G01 BEARING ... e 1
6 70749-G01 BEARING, DP4 ... . 1
7 25146-G1 GREASE SEAL ... s 1
8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .......ccccoiiiiiriieieeeeecceee 2
9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10)...[ 1
10 19862-G1 LUG BOLT, 1/2-20 X 1 7/32" LG..cnee e 4
11 12093-G1 SLOTTED NUT, 1 - 14 e e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ....oiiiiee e 1
13 12091-G2 SPINDLE CAP ...t 2
14
15
16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 13 & 17) oo 1
17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) .............. 1
18 00407-G6 BOLT, 1/2 - 13 X 6" LG .. 2
19 00560-G3 WASHER, 172" e e e 4
20 70745-G01 KING PIN TUBE ... 2
21 70754-G01 THRUST WASHER (STAINLESS STEEL)....cceiiiiiiiiiiieii e 2
22 14390-G6 LOCK NUT, 1/2 - A3 e e 2
23
24
25 76419-G01 SHOCK ABSORBER...... .ottt 2
26
27
28 10435-G1 SHOCK ABSORBER WASHER ...t 8
29 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cccoccoiiiiiieiiieeee e 8

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
30 | 00532-G6 NUT, 3/8 = 24 ..o seeeeee s eess e e e e s e eeeseseeeeeereneees 4
31 | 10044-G01 | VINYL CAP...oooooeieeeeeeeeeeee e sees e 4
32
33
34 | 70664-G03 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............... 2
35 | 70163-G03 | SPRING PLATE .....ooooiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeseeeeseeeeeeseseseeeeseeesesees e 4
36
37 | 00734-G1 LOCK NUT, 7716 = 14 oo ees e eeeeseeeeeeses e eeesee s eseeenees 1
38 | 00463-G11 | BOLT, 7/16 = 14 X 1 34" LG .rovvveoeeeeeeeeeeeeeeeeeeeeeseeeeesseeeeeesesseeeeeseesessesesseeeee 1
39
40
41 | 70964-G02 | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65)............... 1
42 | 70965-G01 STEERING RACK COVER & BEARING .......orvveeereeeeereeeeeeeeeessseeeseseeeee 1
43 » STEERING BOX INSTALLATION TAG.........coreeeeeeeeeeeeeeeeeeeeeeseeseeeseeeeeee 1
44 » JAM NUT, 172 = 20 1
45 | 70750-GO1 RETAINING RING (EXTERNAL) .....cvveeoeeveeeeeeseeeeeeeeeeeeseeeeeseeeeseeeeeseeseee 1
46 | 15115-G1 BALL BEARING .......cooeovveeoeeeeeeeeeeeeeeeeeeeeeeeeeeeesseeeeeseeseseesessseseeesesseeeeeeeees 1
47 | 70603-GO1 PINION. ..o e 1
48 | 70751-Go1 RETAINING RING (INTERNAL) .....ovveeeeeeeeeseeeeeeeeeeeeeeeseeeeesseeseeeseseneee 1
49 | 70638-GO1 SEAL PINION ..o ssee e eseeeeees e eeeeeeeeseeeeeees 1
50 | 70604-GO1 RACK STEERING..........ovveooeeeeveeeeeeseeeeeeeeseeeeeeesseeeessesseeeeseesesessssseseeseseee 1
51 | 01053-GO1 SCREW, 10 B2 eeeseeee e e e 1
52 | 70590-GO1 RACK LOADER .......cooeveeeeeeeeeee e eeeeeeees e sseeeeeeeeeseeeeeessee e eseee e 1
53 | 70666-GO1 SPRING COMPRESSION .......ccoomeveeeeeeeeeeeeseseeeeeeseseeeseeseeseeeessseeeseseeeees 1
54 | 70645-G01 GASKET RACK LOADER .........coooeveeoeeeeeeeoeeeeseeeeeeseseeeseeseeseeeesssseeessseees 1
55 | 70591-GO1 COVER RACK LOADER .......ovociooeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeeeeeseeseee e 1
56 | 71102-GO1 SCREW, 1/4 = 20......ceeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeeseeee e seeeseeeseee 2
57 | 10389-G3 GREASE FITTING, STRAIGHT ....cvveooeeeeeeoeeeeeeeeeeeseeeeeseeseeeeeeessseee e 1
58 | 70695-GO1 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) cvvvecourveeereeeeeeressseeereennee 1
59 | 50641-G1 RUBBER BOOT ......coooeveeeeeeeeeeeeeeeeeeeeeeeeseeeeeees oo eeeeseeeeeeeeseeeeeseseee 1

Page J-5

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 50209-G2 SLOTTED NUT, 7/16 = 20.....coiciiiiiieieeiee et 1
61 10387-G2 COTTER PIN, 3/32" X 1" LG ..o 1
62 74694-G01 ROD END (INNERY) ...ttt e 1
63 70961-G01 RACK BOOT ...t e e 1
64 12416-G2 WIRE TIE .. 1
65 11391-G8 WIRE TIE L e e 1
66
67
68
69
70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG ..ot 2
71 01068-G01 BOLT, 7/16 - 14 X3 1/2" LG ..o 1
72 70667-G02 SPACER ... e 2
73 70667-G03 SPACER (SHORT ) .. 1
74 00532-G7 NUT, 7716 = 14 e e e e 1
75 00560-G2 FLAT WASHER, 7/16" ... 4
76 00734-G1 LOCK NUT, 7716 = 14 .ot 3
77
78
79 70607-G01 STEERING SHAFT ... s 1
80
81 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84).......cccoiiiiiiiiicees 1
82 70610-G03 STEERING COLUMN .....oiiiiiiiii e 1
83 28569-G01 STEERING COLUMN BUSHING........ccciiiiiiiiiiiiic e 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LG ... 1
85
86 70758-G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .....cccccveeviieenns 1
87 70610-G04 STEERING COLUMN ...t 1
88 28569-G01 STEERING COLUMN BUSHING.......cccoiiiiiiiieee e 1
89 01022-G01 SCREW, #6 - 20 X 5/16" LG ....oeoiiiii e 1

Service Parts Manual



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

90

91

92 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG ..o e 4
93 00879-G1 LOCK WASHER, 3/8" ... 4
94

95

96 70997-G01 COVER . ettt e e 1
97 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ......ooiiiiiii e 1
98

99

100 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102).....ceviiiiiiiiiieeeieee e 1
101 01055-G01 BOLT, M8 X 1.25 - 05 e 2
102 00565-G8 LOCK WASHER, 5/16" ..ot 2
103

104

105 70751-G01 RETAINING RING (INTERNAL) ...t 1
106 70888-G01 RETAINING RING (EXTERNAL)......cooiiiiiieiiieie e 1
107 15112-G1 BALL BEARING ... 1
108 70887-G01 WAVE WASHER ... .ot 1
109 602980 STEERING WHEEL .....ooiii e e 1
110 71147-G01 STEERING WHEEL COVER ...ttt 1
111 74815-G01 LABEL (E-Z-GO) ... 1
112

113 602979 STEERING WHEEL ..o 1
114

115

116 14390-G2 LOCK NUT, 5/8 = 18 ...ttt 1
117 28909-G01 LABEL (JACOBSEN) ....coiiiiiiiiie e 1
118

119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) ... 1

Page J-7

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
120 70897-G02 THREADED ROD (24" LG)..ccutiiiiiitie et 1
121 70902-G01 TIE ROD END (LEFT HAND THREADS) ... 1
122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS).......ccccoiviiiieeniereeee. 1
123 70902-G02 TIE ROD END (RIGHT HAND THREADS).......oioiiiiiiiiieeceee e 1
124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .......coociiiiiieiiiiieene 1
125 00734-G1 LOCK NUT, 7/16 - 14 oo 2
126
127 75928-G01 FRENCH STEERING COLUMN SAFETY LABEL .....ccccooiiiiiie e 1
128 27647-G02 FRENCH CLIPBOARD SAFETY LABEL (ELECTRIC) .....cooiiiiiieiiiiieieeee 1
129 27826-G02 FRENCH CLIPBOARD SAFETY LABEL (GAS) ..o 1

Service Parts Manual

Page J-8




REAR AXLE

1 - Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13

part number 15. \ \@ ;
Ol
=

Ref Rax 1

Page K-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73500-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) .coociiiieieeeee e 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE).......coiiiiiiieiieeieesie e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)......ooiiiiiiiieeeee e 1
4 * DIFFERENTIAL COVER.......ooiii e 1
5 28610-GO01 FILL PLUG WITH 'O" RING.....coiiiiiieie e 1
6 15558-G1 BOLT, 5/16 - 18 X 3/4" LGi....ooiiiieieieee et 10
7 73050-GO1 VEN T et e e e 1
8
9 72763-G02 SCUFF GUARD ...ttt 1
10
11 XXXXX-XXX'| SPLINE BUMPER (SEE ELECTRIC MOTOR) .....ooviiiiiiieeeee e 1
12 00797-G2 BOLT, 1/4 =20 X 1 1/4" LG .o 3
13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ccccoiiiiiiieeieeeeeeeseeeeee 3
14 00559-G7 WASHER, 1/4" (STAINLESS STEEL)......ccctiiiiiiiieiee e 3
15 28095-G01 MOLY LUBE, 2 OZ. ...t AR

Service Parts Manual

Page K-2




REAR SUSPENSION

RefRsp 17

Page L-1 Service Parts Manual



REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 76418-G01 | SHOCK ABSORBER.............orveereeeeeeesoeeeeoseseeseesssessseesssseeesssnesseessesanesseseees 2
2 10435-G1 SHOCK ABSORBER WASHER............oooeeeeeereeeereeeeeeeseeeoeeeeeeseeeseeeeseseneee 8
3 10194-G1 RUBBER BUSHING ........oovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e eeeeseneeee 8
4 00532-G6 NUT, B/8 = 24 ..o 4
5 10044-GOT | VINYL CAP......ooooeooeeeeeeeeeeeeeeeeeeeee oo eee e sees e eeesesees e 4
6 603109 LEAF SPRING, 2 LEAF .......corvoeeeeeeeeeeeeeoeeeeeeeeeseeeeeeeseseeeeeeese e eeeeseneeneee 2
7 74207-G03 | LEAF SPRING, 4 LEAF ........ooooiooeeeeoeeeeeeeeeeeeeeeeeeeeeees e eeee e eee e aeneen 2
8 72618-G01 | 'U' BOLT, 3/8- 16 X 2" X 2 1/2" LGiuroooorverreeeeeeeeeeeeeeeeeesesseesesseesessesseseesesenenes 4
9 00560-G 1 WASHER, 3/8" .....ooorveoeeeeeeeeeeeeeeeeeeeoseeseeeeseeseseseesssesssses s asesseeesssenssseees e 8
10 | 11098-G5 LOCK NUT, B/8 = 16 ....eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeee e seese e eeseeeeseneeneee 8
11
12 | 70289-G02 | SPACER.......coeeieeeeeeeeeeeeeeeeeseeesseeeessese s ese s sees s se s sess e sseeee 4
13 | 70291-GO1 | FLANGED BUSHING (LEAF SPRING)........coveoreeerereeeereeeeeeeneeseeessseseseneene 12
14 | 70290-G02 | SHACKLE PLATE ...oooomoiroeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeeeseee e ses e seeeeseee 4
15 | 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) ......oorveereeereeeeeeeeeeseeeneenne. 4
16 | 11098-G5 LOCK NUT, B/8 = 16 .....eooeeeeoeeeceeeeeseeeseeeeeseeeeseeesseseseseseessseess s ssssnsesseee 4
17
18 | 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ...oovveereeeeeeeeeeeeeeee e eeeeeeneeee 2
19 | 12262-G1 LOCK NUT, 3/8 = 16 ....eooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseeee e 2

Service Parts Manual

Page L-2




SEATING AND BAG HOLDER - GOLF CAR

Front of Vehicle

A @

Part of
Frame

1 - Includes Items 2 -4

Ref Sgc 1

Page M-1 Service Parts Manual



SEATING AND BAG HOLDER - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) .cocoiiiiiiiiieeeee e 1
2 71602-G** VINYL SEAT BOTTOM COVER .....cooeiiiiiiiiiiieeeeeeeen e 1
3 71012-G01 VINYL TRIM (SEAT BOTTOM) ..ottt 1
4 17074-G1 RUBBER PAD ... ..ottt 2
5 604912-G** TWO TONE VINYL SEAT BOTTOM ...coiiiiiiiiiiiiiiirieiin e 1
6 71701-G01 HIP RESTRAINT (PASSENGER SIDE) .....cooiiiiiiiiiiiiieiee e 1
7 71702-G01 HIP RESTRAINT (DRIVER SIDE)......cctiiiiiiiiiiiiie i 1
8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG ..ei ittt 8
9
10 71610-G01 SEAT HINGE ..o 2
11 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ....cuvvviiiiiiiiiieee e 4
12
13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16)....ccccoocureiiiiireeneininneeen 1
14 71753-G** VINYL SEAT BACK COVER ....ooiiiiiiiiiiiiiiiiii e 1
15 71752-G01 PLASTIC SEAT BACK COVER ....oiiiiiiiiiieeiie e 1
16 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cocviiiiiiie e 4
17 604916-G** TWO TONE VINYL SEAT BACK ... .ottt 1
18
19 71811-G03 SEAT SUPPORT BRACKET ...cettiiiiiiiiiisii ettt e 2
20 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......oetiiiieiiee e 4
21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....eevviiiiiiiieiiieeee e 4
22 01075-G01 BOLT, 3/8 - 16 X 2 B/4" LG ..eeeeeeiitieee ettt e e 4
23
24 71851-G01 BAG HOLDER BRACKET ...oeeiiiiiitiiee et 1
25 71856-G01 BAG RETAINER CLAMP.....coiiiiiiiiiiee e 2
26 71853-G01 BAG RETAINER STRAP ..ottt 1
27 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ..ccoiitiiieiiiiiieiee e 2
28 01102-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) ......cccveviiviiiieeens 2
29 11027-G2 LOCK NUT, 1/4 = 20 ..oeeeeeeiiieeee ettt sttt e e e e e 2

Service Parts Manual

Page M-2




TOW BAR - PERMANENT

8 - Includes ltems 9 - 29

Ref Twb 1-1

Service Parts Manual

Page N-1



TOW BAR - PERMANENT

Ref Twb 1-2

31 -Includes Items 32 - 49
42 - Includes Items 43 - 47

Service Parts Manual

Page N-2



TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75318-G01 MOUNTING PLATE ... .ottt 1
2 75319-G01 STOP MOUNT PLATE ...ttt 1
3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ooiiiiiiiiieiie e 3
4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ovviiiiiiiiieiee e 3
5 75338-G02 FEMALE STOP ... 1
6
7
8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) ......... 1
9 75299-G01 TOW BAR ... 1
10 75302-G01 UPPER PIVOT .t 1
11 75291-G01 LOWER PIVOT .ottt 1
12 00410-G8 BOLT, 1/2 - 20 X 3" LG otieiteeeireee et 1
13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) ....cciiiiiiiiiie e 1
14 75339-G01 SPRING WASHER ....ooiiiiiiiiiiiii e 1
15 00571-G5 WASHER, L/2" ... oot e e 1
16 11098-G8 LOCK NUT, 1/2 - 20 ..ttt 1
17 75362-G01 LATCH STOP ... 1
18 75340-G01 WASHER, 3/8" ... et 2
19 75360-G01 PIVOT PIN et e e 1
20 13571-G7 SPRING PIN ...ttt 1
21 75303-G01 LATCH oo 1
22 20852-G2 COMPRESSION SPRING ...ooiiiiiiiiiiiiiit e 1
23 25661-G02 CUP WASHER ...ttt 1
24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG....vvieiiiie e 1
25 75370-G01 LABEL (WARNING) ...ceiiiiiiiiiie ittt 1
26 75338-G03 MALE STOP ... 1
27 12547-G4 BOLT, BMM X 1 X 30 MM LG ....otttiiiiiiiiiieeiiieiieii e 1
28 00565-G8 LOCK WASHER, 5/16" .......iiiiiiiie et 1
29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ....cccovviiiiiiiieieeeeee e 1
30

Page N-3

Service Parts Manual




TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 - 49)...cciiiiiiee ittt e e 1
32 75305-G01 HITCH e 1
33 75292-G01 PIVOT BOLT ..ttt e e e e 1
34 75309-G01 THRUST WASHER ...t 2
35 75342-G01 WASHER, 3/4™ ..ot 1
36 00518-G8 CASTELLATED NUT, 3/4 = 16 ...eviiiiiiiiiiiee et 1
37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..eeeiiie ittt 2
38 75307-G01 BEARING ...ttt 1
39 00566-G6 LOCK WASHER, 3/4" ... oottt 1
40 00533-G8 NUT, 314 = 168ttt ettt e e es 1
41
42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) ...ovveiieeieeeee e 1
43 603089 THREADED ROD.......ciitiiiiiiiiiiii e 1
44 27205-G01 TIE ROD END (LEFT HAND THREADS)......ccciiiiiiiieeiiiiiee e 1
45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......cccoevviiiiiieeenne 1
46 27205-G02 TIE ROD END (RIGHT HAND THREADS) ....coviviiiiieeeeee e 1
47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)........cccovciveeeennnne 1
48 50209-G2 CASTELLATED NUT, 7/16 = 20 ...eeiiiiiiiiiiie e 2
49 10387-G2 COTTER PIN, 3/32" X 1" LG ittt 2

Service Parts Manual Page N-4



TOW BAR - CASUAL

1 - Includes Items 2 - 15

Ref The 1

Page N-5 Service Parts Manual



TOW BAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) ...cueiiiiiii e 1
2 * TOW BAR ..ttt et e 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN) ..coiiiiiiiiieeee e 1
4 75060-G01 COUPLING ... s 1
5 * LOCK PIN ..ottt e e 1
6 75065-G01 COMPRESSION SPRING ......ooiiiiiiieiiieriese e 1
7 00922-G2 WASHER, 3/8" ... e 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG ..o 1
9 75068-G01 SAFETY PIN ..ot e 1
10 14869-G5 WIRE ROPE ... oottt e 1
11 16783-G1 FERRULE ... e 3
12 75067-G01 FERRULE ... 1
13 75035-G02 HEX HEAD PLUG ...t 1
14 14869-G3 WIRE ROPE ... .ottt 1
15 75091-GO1 LABEL (WARNING) ..cce i 1

Service Parts Manual Page N-6




WEATHER PROTECTION - GOLF CAR

1 - Includes items 2 - 19

DETAIL A DETAIL B

Ref Wgc 1-1

Page P-1 Service Parts Manual



WEATHER PROTECTION - GOLF CAR

Ref Wgc 1-2

Front Top
Strut

REAR VIEW MIRROR
21 - Includes Iltems 22 - 24

Front of
~ Vehicle

49

FULL WINDSHIELD
26 - Includes ltems 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes Items 36 - 45

Front of
Vehicle

Service Parts Manual Page P-2



WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ..ccceiiieieesee e 1
2 27069-G** SUN TOP ..ttt ettt ettt e s te e e e en e saeeneeeneeeeas 1
3 75045-G05 FRONT STRUT ..ottt et st b e e 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG .eeeieeeeeeeeeee ettt 4
5 00905-G8 LOCK WASHER, 5/18" .....co ettt 4
6 75048-G01 SPACER, 1/2" .ttt 2
7 00570-G2 WASHER, 5/168" ... et e e e e s e sneeeeeseans 6
8 75046-G02 N TS I = SR 2
9
10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) .....ccceeiiieiieiiiereeee 4
11 01110-G03 WASHER, 5/16" (STAINLESS STEEL) .....coiiiiiiiiiiieieeeeeeee e 8
12 17255-G1 TEFLON WASHER, 5/168"......oeiiii ettt e e s svaee e e 4
13 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....c.ccceeiiieieeee e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) .....oooviieiiieree e, 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) .....coviiiiiieiiieieeiee 2
16 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....ceeiiiiieie e 8
17 75051-G01 LS Y 0 = ST 4
18 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ceeiiiiiii e 4
19 19853-G1 END C AP, 1 ettt st st sa e e ae e s snee e 2
20
21 19528-G3 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) .......cocovevieveeeeeeene 1
22 19496-G1 REAR VIEW MIRROR ...ttt ettt s 1
23 19502-G3 SUPPORT BRACKET ...ttt ettt st 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ......oevoeiieriieeeeieee 1
25

Page P-3 Service Parts Manual




WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33).....ccccceviieenieeneenne 1
27 * WINDSHIELD ..ottt et e e e e sae e e 1
28 EGWHC12 YT T2 I 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ...ccceeviiivireeeeeeee, 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....ccociiiiieiieeeee e 4
31 EGWHG13 RUBBER GROMMET ...ttt 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ccceeiieriecee e 2
33 EGWHL14 LABEL (SAFETY) ettt ettt et ettt see e steeee e e seeneesneeneeeneeas 1
34
35 74910-GO1 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 44)..... 1
36 110-052C WINDSHIELD ..o eie ettt eeneeesneeeeeenneas 1
37 110-032A XS] - X T 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....cooieeviiiiiieiieiene 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....coiiiiiieiieeeece e 4
40 EGWHG13 RUBBER GROMMET .....ciiiiieeieeie et e st sn e e snee e 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ceicieiiiereeeeeeeee e 2
42 110-055C TOP GRIP, 3/4" X 2" ..ottt e s e e e s srae e e e e snreeeeeens 2
43 110-056C BOTTOM GRIP ...ttt e s e e s st e e e s e nnre e e e e ennees 2
44 110-066 LABEL (SAFETY) ciiiiieiit ettt see et et e e sneeemeeenneeenee e 1
45 110-080B BUMPERS ...ttt et e e e te e b e s e e saeenaeeneeseeenne s 2

Service Parts Manual

Page P-4




WHEELS AND TIRES

Ref Whi 17

SILVER / GOLD SPOKE HUBCAP

32,34

1 -Includes Items 2 - 4

6 - Includes Items 7 - 9
11 - Includes Items 12 - 14
16 - Includes Items 17 - 19
21 - Includes Items 22 - 24

Page Q-1

Service Parts Manual




WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 27771-G01 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 2 - 4)...ooiiiie et e 4
2 28757-G01 LINKS 1 CARLISLE TIRE, 18 X 8.5 -8 ... 1
3 28759-G01 WHEEL RIM (4 LUG) ..ot 1
4 11657-G2 VALVE STEM ..o 1
5
6 27771-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 7 = 9) ... 4
7 28757-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5-8)...oeiiiiiiiiiiee e 1
8 28759-G01 WHEEL RIM (4 LUG) ...t 1
9 11657-G2 VALVE STEM ..ot 1
10
11 27774-GO1 WHEEL AND TIRE ASSEMBLY SURE TRAIL 6-PLY 18.5X 8.5 - 8)

(INCLUDES ITEMS 12 - 14). ..ot 4
12 28842-G01 CARLISLE TIRE (SURE TRAIL, 6 PLY 18 X 8.5-8)...ccccciiiiiiiiiiicirceee 1
13 28759-G01 WHEEL RIM (4 LUG) ..ottt 1
14 11657-G2 VALVE STEM ... 1
15
16 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 17 - 1 9) .. e 4
17 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 -8) ...cccciiiiieiiieiic e 1
18 15169-G1 WHEEL RIM (4 LUG) ... 1
19 11657-G2 VALVE STEM ... 1
20
21 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 22 - 24) ...t e 4
22 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8)....ooiiiiiiiieeeee e 1
23 15169-G1 WHEEL RIM (4 LUG) ..ot 1
24 11657-G2 VALVE STEM ..o 1
25
26 14723-G1 LUG NUT, 172 = 20 ... e 8
27

Service Parts Manual Page Q-2



WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

28
29
30
31
32 19241-G2 GOLD SPOKE HUBGCAP .......otiiiiieiit et
33
34 19241-G1 SILVER SPOKE HUBCAP...... .ottt

Page Q-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ...ttt sttt e e s s e e e s e e s e e e e sneeeaas 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ..o 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ... ..o e 28251-G01
CURRENT INDICATOR ..ottt ettt ettt et a e bt e st e b e et e s b e e et eea e e b e e seeeer e e b e e seneesbeeeaneens 16489-G2
DIGITAL MULTI-METER ...t st st sae e eeneeeneas 27481-G01
CRIMPING TOOL ..ot s h e e e e et e e e e s e et s n e see e saeesn e e saeeeseeeeeneesnnas 27765-G01
TUBELESS TIRE REPAIR KIT ...ttt sttt e e s e e e s m e e e sene e e e e e e e 606009
TIRE PLUGGER REFILL PACK(50/BOX) ... .ottt 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ..ottt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ... 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ... e s e s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ... ..coiiiiiiiiii et 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ...t s e neas 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....coiiiiiiii e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ..o 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ...... .o 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ... 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW. ......coiiiiiiiiie it 28140-G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......c.ouiueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...ttt 27619-G02
E-Z-GO ALL SURFACE CLEANER ... ottt ettt et 606311
E-Z-GO FIBERGLASS/PLASTIC RESTORER ...t e e 606313
W/SHIELD AND PLASTIC PROTECTOR ...ttt sttt e e e 606314
4 OZ HAND CLEANER ...ttt ettt e e st e s st e e s e e e e s et e s s e e e ere e e s eme e e e raneeeereeennnas 607636
64 OZ HAND CLEANER ... e e s e e e s n e e s s e e e e e e e e enne s 607637

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

Notes:

Service Parts Manual

Appendix A-3




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

2BAGATTACHMENT . ....... ... 75183-G01.......... Body -Footrest

4 BAGATTACHMENT .. ........ ... .. .. ... 75335-GO1.......... Body - Accessories Continued
8"CHROME HUBCAP. .. ... ... ... ... .. .. ..... 14913-G* . .......... Wheels And Tires

6" CHROMEHUBCAP. .. ........ ... ... ... ... 16042-G* ........... Wheels And Tires

GOLD SPOKEHUBCAP . .. ...... ... .. oo, 19241-G* ........... Wheels And Tires
SILVERSPOKEHUBCAP. . ........ ... ..., 19241-G* ........... Wheels And Tires

ASHTRAY KIT . ... 75109-G02.......... Body - Accessories Continued
CENTERBASKET . . . ... e 75003-GO1.......... Body - Accessories

COOLER JUG AND BRACKETKIT .............. 75495-G01.......... Body - Accessories Continued
COOLER BOX AND BRACKETKIT .............. 75344-G01.......... Body - Accessories Continued
DIVOTREPAIRKIT . ... .. 23300-G1........... Body - Accessories
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75509-G01.......... Body - Accessories Continued
MESSAGE HOLDER KIT (REQUIRES SUN TOP) . ..75496-G01.......... Body - Accessories Continued
REAR VIEW MIRROR (REQUIRES SUN TOP) . .. .. 19528-G2........... Weather Protection - Golf Car
SANDBOTTLE . ... ... .. 28661-G** .......... Body - Accessories
SANDRAKE . ... ... ... . . 14735-G1........... Body - Accessories Continued
SAND RAKEHOLDER ........................ 75006-GO1.......... Body - Accessories Continued
SAND MUG -KIT,SINGLE ..................... 606951............. Body - Accessories Continued
SAND MUG -KIT,DOUBLE .................... 606986............. Body - Accessories Continued
SIDEBASKET . ... . 75007-G** ... ... .. Body - Accessories
SUNTOPKIT,GOLFCAR ...... ... ... .. .... 75040-G*™* . ......... Weather Protection - Golf Car
TOWBARKIT (CASUAL) . ... 75033-GO1.......... Tow Bar - Casual

TOW BARKIT (PERMANENT) . ................. 75304-GO1.......... Tow Bar - Permanent
WINDSHIELD KIT, GOLFCAR . . ................ 75524-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, FOLD DOWN, GOLF CAR . .. ... 74910-GO1.......... Weather Protection, Golf Car
TIRE DOMINATOR 20X11-10 . ... ... .. ... .. ... .. 605316............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEEL LH . ...... 605355............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEELRH . . ... .. 605356............. Wheels and Tires

PRO TOUR - POLISHED WHEEL. .. ............. 605317............. Wheels and Tires

PRO TOUR, TIRE 205/50-10. . ... .. ...t 605315............. Wheels and Tires
V-STEM-BRUSHED SPOKED WHEEL .. .......... 605351............. Wheels and Tires
PROBRUSHED WHEEL. .. .................... 605318............. Wheels and Tires
DOMINATOR - POLISHED WHEEL .............. 605319............. Wheels and Tires

Appendix B-2 Service Parts Manual




OPTIONS/ACCESSORIES

DOMINATOR - BRUSHED WHEEL. . ............. 605320............. Wheels and Tires
CHROME CENTER CAP - SPOKED WHEEL. . ... .. 604929............. Wheels and Tires
NUT,LUG-CHROME . ........ ... ... ... ....... 605310............. Wheels and Tires
V-STEM-POLISHED SPOKED WHEEL. . .......... 605311 ............. Wheels and Tires
PATHFINDER TIRE 22X11-10. ... ............... 604928............. Wheels and Tires
PATHFINDER TIRE, POLISHED WHEEL LH . ... ... 604930............. Wheels and Tires
PATHFINDER TIRE, POLISHED WHEELRH. ... ... 605228............. Wheels and Tires
JACK-UPKIT. ..o 74786-G02.......... Wheels and Tires
BFS INSTALLATION .. ... ... 607108............. Electrical System
NOZZLEGUN-BFS ... ... ... ... .. .. . ... 606238............. Electrical System

Service Parts Manual

Appendix B-3




OPTIONS/ACCESSORIES

Notes:

Appendix B-4

Service Parts Manual







Certified ISO 9001 /SO 14001 by

[ ®

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	REVISED DATE: OCT 2006
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL
	TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the information contained in this manual is subject to change without notice.
	TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.
	SERVICE PARTS MANUAL
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	COASTAL FLEET SERIES GOLF CAR
	COASTAL FLEET PDS GOLF CAR
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER





	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	ACCELERATOR
	1 73333-G09 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43) 1
	2 73333-G10 PEDAL BOX ASSEMBLY, PDS MODEL ONLY (INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) 1
	3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) 1
	4 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	5 00983-G01 SELF THREADING NUT, 3/16" 2
	6
	7 602484 PLUNGER 1
	8
	9
	10
	11 73332-G01 ACCELERATOR ROD 1
	12 00532-G4 NUT, 5/16 - 24 1
	13 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	14 17677-G2 SPRING RETAINER, 3/8" 1
	15 73046-G01 COMPRESSION SPRING 1
	16 17979-G1 ACCELERATOR ROD BUSHING 1
	17 17677-G1 SPRING RETAINER, 1/2" 1
	18
	19 25861-G01 MICRO SWITCH 1
	20 25861-G02 MICRO SWITCH (PDS MODEL ONLY) 1
	21 01050-G01 SCREW, #4 - 14 X 5/8" LG 2
	22
	23 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	24 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) 1
	25
	26 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 4
	27
	28 70116-G02 ACCELERATOR PEDAL BRACKET 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	30
	31 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) 1
	32 * ACCELERATOR PEDAL 1
	33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) 1
	34 27512-G01 ACCELERATOR PEDAL PAD 1
	35 15766-G1 OVAL RIVET 3/16" X 7/16" LG 6
	36
	37 17838-G1 NYLON BUSHING 3
	38 74432-G01 PEDAL PIVOT PIN 1
	39 12064-G6 PUSHNUT, 9/32" I.D. 1
	40
	41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	42 17255-G1 TEFLON WASHER, 5/16" 1
	43 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	44
	45 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	46 70135-G01 PEDAL PIVOT COVER 1

	BATTERY CHARGER - PORTABLE 36 VOLT
	1 28115-G01 POWERWISE™ CHARGER (10' CORD) (INCLUDES ITEMS 3 - 63) 1
	2 28115-G02 POWERWISE™ + CHARGER (PORTABLE, 10' CORD) (INCLUDES ITEMS 3 - 13, 18 - 63, 70 - 76) 1
	3 * CHASSIS 1
	4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG 2
	5 00559-G4 WASHER, #8 2
	6 11572-G3 EXPANSION NUT 2
	7 28104-G01 HEAT SINK 1
	8 00372-G4 SCREW, #8 - 32 X 1/2" LG 4
	9 00559-G4 WASHER, #8 4
	10 00565-G4 LOCK WASHER, #8 4
	11 00526-G1 NUT, #8 - 32 4
	12 28548-G01 DIODE 1
	13 28110-G01 ELECTRICAL CLIP 1
	14
	15 * LABEL (POWERWISE™) 1
	16 28667-G01 CONTROL / POWER INPUT BOARD 1
	17
	18 * COVER 1
	19 28102-G01 HANDLE 1
	20 00614-G4 SCREW, #8 - 18 X 1/2" LG 6
	21 28136-G01 LABEL (VENTILATION) 1
	22 28136-G02 LABEL (CORD CONDITION) 1
	23
	24 26979-G01 CAPACITOR BRACKET 1
	25 28109-G01 CAPACITOR 1
	26 00969-G01 SCREW, #8 - 32 X 3/8" LG 3
	27 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 3
	28 11027-G2 LOCK NUT, 1/4 - 20 3
	29 19388-G4 AC CORD 1
	30 13557-G2 STRAIN RELIEF (AC) 1
	31 13557-G3 STRAIN RELIEF (DC) 1
	32
	33 73345-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 43) 1
	34 73051-G11 PLUG (TOP HALF) 1
	35 73051-G12 PLUG (BOTTOM HALF) 1
	36 73051-G27 AUXILARY CONTACT 1
	37 73051-G14 MALE PIN 2
	38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) 2
	39 73051-G15 MAGNET 1
	40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) 2
	41 73051-G10 LOCK NUT, #6 - 32 4
	42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) 2
	43 73344-G01 DC CORD, 10' LG 1
	44
	45 28105-G01 AMMETER 1
	46 01051-G01 SCREW, #8 - 16 X 1/2" LG 2
	47 00559-G4 WASHER, #8 2
	48 01003-G01 WASHER, #10 (BRASS) 4
	49 22589-G2 SHOULDER WASHER, #10 1
	50 00771-G6 NYLON WASHER, 3/8" 1
	51 00528-G4 NUT, #10 - 32 (BRASS) 3
	52 28106-G01 50 AMP FUSE 1
	53 00565-G5 LOCK WASHER, #10 4
	54 00378-G4 SCREW, #10 - 24 X 1/2" LG 2
	55 00526-G3 NUT, #10 - 24 2
	56 28103-G01 TRANSFORMER 1
	57 27877-G01 SPACER SUPPORT 4
	58 17618-G1 WIRE TIE 2
	59
	60 00372-G3 SCREW, #8 - 32 X 3/8" LG 1
	61 25977-G32 16 GA WIRE (GREEN 4") 1
	62 00565-G4 LOCK WASHER, #8 1
	63 00526-G1 NUT, #8 - 32 1
	64
	65 28115-G07 POWERWISE™ CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS 3 - 31, 45 - 63, 66, 67) 1
	66 73345-G03 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 42, 67) 1
	67 73344-G03 DC CORD, 18' LG 1
	68
	69 28115-G08 POWERWISE™ + CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS 3 - 13, 18 - 31, 45 - 63, 66, 67, 70 - 76) 1
	70 * LABEL (POWERWISE™ +) 1
	71 28667-G02 CONTROL BOARD 1
	72 28667-G03 POWER INPUT BOARD 1
	73
	74 01005-G01 SCREW, #6 - 19 X 5/16" LG 3
	75 00559-G3 WASHER, #6 3
	76 28111-G01 SUPPORT SPACER 3
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6
	7
	8
	9 70441-G01 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	11
	12 70046-G02 BATTERY RACK 1
	13 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	14 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	15 00559-G8 WASHER, 5/16" 2
	16 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17 70200-G01 SCREW, 3/8 - 16 X 3/4" LG 2
	18
	19 70444-G02 BRACKET 1
	20 28272-G01 BOLT, 1/4 - 20 X 5/8" LG 2
	21 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 2
	22 11027-G2 LOCK NUT, 1/4 - 20 2
	23
	24 70244-G03 SPLASH PANEL 2
	25 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	26
	27
	28 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	29 71812-G02 FENDER LINER (DRIVER SIDE) 1
	30 16816-G2 RIVET, 1/4" X 3/4" LG 8

	BODY - FRONT
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 BALL DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RIVET, 1/4" X 3/4" LG 5
	14
	15
	16 27647-G01 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32
	33
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) 2
	36 71781-G02 VINYL TAPE 2
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 PUSHNUT, 3/16" 2
	1 71912-G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RIVET, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	37 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	38 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	39
	40
	41
	42 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	43 71507-G02 SILL PLATE (DRIVER SIDE) 1
	44 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	45 23726-G4 SPACER, 5/16" 4
	46 14390-G04 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	47
	48
	49
	50 73330-G01 LABEL (PRECISION DRIVE SYSTEM™) AR
	51
	52
	53
	54 * LABEL (SERIAL NUMBER) 1
	55 74755-G01 LABEL (E-SHIELD) 1
	56
	57
	58 71316-G01 HOLE PLUG (DASH MOUNTED DIRECTION SELECTOR SWITCH ONLY) 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	1 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) 1
	2 27731-G01 ASH TRAY 1
	3 27736-G01 GASKET 1
	4 75108-G02 BRACKET 1
	5 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED
	BODY - ACCESSORIES CONTINUED
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, 4/5" (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 63, 65, 66) 1
	54 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 62, 64 - 66) 1
	55 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 56) 2
	56 * BRAKE SHOE 2
	57 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 58 - 62) 2
	58 * UPPER SPRING 1
	59 * LOWER SPRING 1
	60 * PIN 2
	61 * CUP AND SPRING 2
	62 * ADJUSTER SPRING 1
	63 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 65, 66)
	64 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 65, 66) 1
	65 * ADJUSTER 1
	66 * TEFLON WASHER 2
	67 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	68 15126-G1 LOCK NUT, 5/16 - 24 8
	69 15485-G1 WASHER, 13/16" 2
	70
	71 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 - 73) 2
	72 * BRAKE DRUM 1
	73 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	74
	75
	76 15487-G1 WASHER, 1 3/8" O.D. X 21/32" 2
	77 15483-G1 CASTELLATED NUT, 5/8 - 18 2
	78 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79 74175-G01 SPINDLE CAP 2
	80
	81 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	82 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	DIRECTION SELECTOR
	1 71205-G01 DIRECTION SELECTOR HANDLE 1
	2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	3 70233-G01 DIRECTION SELECTOR SHAFT 1
	4 25664-G2 BUSHING 1
	5 70334-G01 OFFSET SHIFT LINKAGE ARM 1
	6 70313-G01 LINKAGE ROD 1
	7 70232-G03 SHIFT LINKAGE ARM 1
	8 22754-G3 BUSHING 2
	9 14390-G1 LOCK NUT, 3/8 - 24 2
	10
	11 73049-G01 DIRECTION SELECTOR COVER 1
	12 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	13 16469-G1 WASHER, 1/4" 1
	14
	15 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	16 00571-G2 WASHER, 5/16" (STAINLESS STEEL) 2
	17 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	18
	19 70578-G02 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) 1
	20 73027-G01 DIRECTION SELECTOR SHAFT 1
	21 12835-G1 CAM 1
	22 10606-G2 MICRO SWITCH 2
	23 00645-G7 SCREW, #6 - 32 X 2" LG 4
	24 73048-G01 COVER BRACKET 1
	25 00565-G3 LOCK WASHER, #6 6
	26 14628-G1 PUSH ON MALE TERMINAL 3
	27 00525-G5 NUT, #6 - 32 6
	28 00645-G5 SCREW, #6 - 32 X 5/8" LG 2
	29 12806-G1 SPACER 4
	30 00560-G1 WASHER, 3/8" 1
	31 14390-G1 LOCK NUT, 3/8 - 24 1
	32 25978-G37 18 GA WIRE (RED 4") 1
	33 13514-G1 SCREW 4
	34 00567-G3 LOCK WASHER, #6 4
	35 25978-G343 18 GA WIRE (RED 6") 1
	36 00414-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 2
	37 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 4
	38 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	39 00532-G1 NUT, 1/4 - 20 2
	40 15461-G1 SUPPORT BRACKET 1
	41 73031-G02 DIRECTION SELECTOR MOUNTING BRACKET 1
	42 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	43
	44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) 1
	45 24940-G1 STOP 2
	46 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	48 18888-G1 CONTACT STUD, 5/16 - 18 4
	49 00565-G8 LOCK WASHER, 5/16" 4
	50 00544-G3 NUT, 5/16 - 18 4
	1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) 1
	2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) 1
	3
	4
	5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) 1
	6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	7
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12
	13 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) 1
	14
	15
	16
	17 33636-G04 STATE OF CHARGE METER (VERTICAL) 1
	18 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) 1
	19 25978-G74 18 GA WIRE (RED 6") 1
	20
	21
	22
	23 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	24 01041-G01 RIVET, 1/8" X 13/16" LG 2
	1 601015 PLATE (KEY SWITCH ONLY) 1
	2 71145-G01 LABEL (KEY SWITCH ONLY) 1
	3
	4
	5 73030-G02 PLATE (KEY SWITCH, STATE OF CHARGE METER) 1
	6 71123-G02 LABEL (KEY SWITCH W/O LIGHTS, STATE OF CHARGE METER) 1
	7
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	13
	14
	15 33636-G01 STATE OF CHARGE METER 1
	16 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) 1
	17 25978-G74 18 GA WIRE (RED 6") 1
	18
	19
	20
	21 00565-G8 LOCK WASHER, 5/16" 4
	22 00532-G3 NUT, 5/16 - 18 4

	ELECTRICAL SYSTEM - COMMON
	1 XXXXX-GXX 6 VOLT BATTERY 6
	2
	3
	4 01101-G01 HOLD DOWN BOLT (STAINLESS STEEL) 2
	5 70045-G01 BATTERY RETAINER 1
	6 11027-G1 LOCK NUT, 5/16 - 18 2
	7 25972-G32 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") 1
	8 25972-G40 6 GA WIRE (BATTERY INTERCONNECT, 6") 4
	9 00702-G2 NUT, 5/16 - 18 12
	10
	11
	12
	13 73063-G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23) 1
	14 * RECEPTACLE COVER 1
	15 * RECEPTACLE BOTTOM 1
	16 73051-G05 FEMALE CONNECTOR 2
	17 73051-G06 INSULATOR SLEEVE 1
	18
	19 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) 2
	20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) 3
	21 73051-G10 LOCK NUT, #6 - 32 3
	22 * WIRE HARNESS (CHARGER) 1
	23 17618-G1 WIRE TIE 2
	24
	25
	26
	27 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	28 17618-G1 WIRE TIE 3
	29
	30
	31
	32 27327-G02 CABLE CLAMP 1
	33 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	34 17618-G1 WIRE TIE 8
	35
	36
	37
	38 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) AR
	39 28418-G01 NUT, 5/16 - 18 (BRASS) AR
	40 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	41 28418-G02 NUT, 1/4 - 20 (BRASS) 2
	42
	43
	44
	45 22674-G1 FUSE BLOCK 1
	46 01041-G01 RIVET, 1/8" X 13/16" LG 2
	47 18392-G1 15 AMP FUSE AR
	48
	49
	50
	51 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	52 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	53
	54
	55 00568-G6 LOCK WASHER, 3/4" 1
	56 17137-G1 FACE NUT, 3/4 - 20 1
	57 17063-G1 KEY (SET) 1

	ELECTRICAL SYSTEM - PDS
	ELECTRICAL SYSTEM - SERIES
	ELECTRONIC SPEED CONTROL - SERIES
	1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31) 1
	2 * LOCK WASHER, #10 2
	3 * NUT, 10 - 32 2
	4
	5 30353-G1 DIODE, 3 AMP 1
	6 21764-G1 RESISTOR 1
	7 73103-G02 WIRE HARNESS (CONTROL) 1
	8 * NUT, 5/16 - 24 2
	9
	10 * LOCK WASHER, 5/16" 2
	11 25972-G56 6 GA WIRE (SOL - B+) 1
	12 25978-G10 18 GA WIRE (SOL - B-) 1
	13 800706 LOCK NUT, 1/4 - 20 2
	14
	15 27855-G01 SOLENOID, 36 VOLT 1
	16 73471-G01 HEATSINK 1
	17 25864-G05 ELECTRONIC SPEED CONTROLLER 1
	18 73190-G01 THERMAL MOUNTING PAD 1
	19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 9
	20 73028-G01 COVER 1
	21 31539-G1 WIRE TIE 1
	22 73053-G01 DOUBLE TUBE CLAMP 1
	23 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG 3
	24 73039-G01 WIRE HARNESS (POWER) 1
	25
	26 00270-G5 BOLT, 5/16 - 18 X 5/8" LG 3
	27 11027-G1 LOCK NUT, 5/16 - 18 3
	28
	29 25866-G01 SOLENOID BRACKET 1
	1 73276-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 * LOCK WASHER, #10 2
	3 * NUT, 10 - 32 2
	4
	5
	6 21764-G1 RESISTOR 1
	7
	8 * NUT, 5/16 - 24 2
	9
	10 * LOCK WASHER, 5/16" 2
	11 25972-G56 6 GA WIRE (BLACK 6", C - B+) 1
	12
	13 800706 LOCK NUT, 1/4 - 20 2
	14
	15 27855-G02 SOLENOID, 36 VOLT 1
	16 73471-G01 HEATSINK 1
	17 73326-G07 ELECTRONIC SPEED CONTROLLER 1
	18 73190-G01 THERMAL MOUNTING PAD 1
	19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG. 5
	20
	21 31539-G1 WIRE TIE 1
	22 73053-G01 DOUBLE TUBE CLAMP 1
	23
	24 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG. 4
	25 73106-G01 WIRE HARNESS (POWER) 1
	26
	27 74324-G02 WIRE HARNESS (CONTROL) 1
	28 00270-G5 BOLT, 5/16 - 18 X 5/8" LG. 3
	29 11027-G1 LOCK NUT, 5/16 - 18 3
	30
	31 25866-G01 SOLENOID BRACKET 1
	32 73089-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) 1
	33 73028-G02 COVER (WITH GASKET) 1
	34 73093-G01 LABEL (TOW SWITCH) 1
	35
	36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39) 1
	37 * SCREW, #5 - 40 4
	38 * NUT, 15/32 - 32 1
	39 73139-G01 SEALED NUT, 15/32 - 32 1
	40 73138-G02 WIRE HARNESS (TOW SWITCH) 1
	41 17618-G1 WIRE TIE 1
	42
	43 25972-G22 6 GA WIRE (BLACK 27", BL+ TO SOL) 1
	44 25972-G79 6 GA WIRE (BLACK 36", BL- TO B-) 1
	45
	46 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	47
	48
	49 73272-G02 PERFORMANCE OPTION (STEEP HILL) 1
	50 73272-G03 PERFORMANCE OPTION (MILD HILL) 1

	ELECTRONIC SPEED CONTROL - PDS
	ELECTRIC MOTOR
	1 73445-G01 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) 1
	2 73445-G02 MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14) 1
	3 73120-G01 ARMATURE 1
	4 73120-G03 BRUSH SPRING 4
	5 73120-G15 BRUSH PLATE AND BOX 1
	6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G09 COVER PLATE AND SCREW 1
	10 73120-G08 COMMUTATOR END HOUSING 1
	11 73120-G16 CAP 1
	12 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) 1
	13
	14 73120-G31 FRAME AND FIELD COIL (G03 MOTOR) (INCLUDES HARDWARE) 1
	15
	16 73445-G02 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29) 1
	17 73120-G18 ARMATURE 1
	18 73120-G03 BRUSH SPRING 4
	19 73120-G15 BRUSH PLATE AND BOX 1
	20 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	21 73120-G07 BEARING 1
	22 73120-G06 SNAP RING 1
	23 73120-G09 COVER PLATE AND SCREW 1
	24 73120-G31 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	25 73120-G19 COMMUTATOR END HOUSING 1
	26 73328-G01 MAGNET 1
	27 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	28 73277-G01 RETAINING RING 2
	29 73327-G01 SPEED SENSOR 1
	30 24261-G1 SPLINE BUMPER 1

	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G6 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * JAM NUT, 1/2 - 20 1
	44 70750-G01 RETAINING RING (EXTERNAL) 1
	45 15115-G1 BALL BEARING 1
	46 70603-G01 PINION 1
	47 70751-G01 RETAINING RING (INTERNAL) 1
	48 70638-G01 SEAL PINION 1
	49 70604-G01 RACK STEERING 1
	50 01053-G01 SCREW, 10- 32 1
	51 70590-G01 RACK LOADER 1
	52 70666-G01 SPRING COMPRESSION 1
	53 70645-G01 GASKET RACK LOADER 1
	54 70591-G01 COVER RACK LOADER 1
	55 71102-G01 SCREW, 1/4 - 20 2
	56 10389-G3 GREASE FITTING, STRAIGHT 1
	57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) 1
	58 50641-G1 RUBBER BOOT 1
	59 50209-G2 SLOTTED NUT, 7/16 - 20 1
	60 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	61 74694-G01 ROD END (INNER) 1
	62 70961-G01 RACK BOOT 1
	63 12416-G2 WIRE TIE 1
	64 11391-G8 WIRE TIE 1
	65 604328 TAG STEERING WHEEL 1
	66
	67
	68
	69
	70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	72 70667-G02 SPACER 2
	73 70667-G03 SPACER (SHORT) 1
	74 00532-G7 NUT, 7/16 - 14 1
	75 00560-G2 FLAT WASHER, 7/16" 4
	76 00734-G1 LOCK NUT, 7/16 - 14 3
	77
	78
	79 70607-G01 STEERING SHAFT 1
	80
	81 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) 1
	82 70610-G03 STEERING COLUMN 1
	83 28569-G01 STEERING COLUMN BUSHING 1
	84 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	85
	86 70758-G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) 1
	87 70610-G04 STEERING COLUMN 1
	88 28569-G01 STEERING COLUMN BUSHING 1
	89 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	90
	91
	92 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	93 00879-G1 LOCK WASHER, 3/8" 4
	94
	95
	96 70997-G01 COVER 1
	97 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	98
	99
	100 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102) 1
	101 01055-G01 BOLT, M8 X 1.25 - 05 2
	102 00565-G8 LOCK WASHER, 5/16" 2
	103
	104
	105 70751-G01 RETAINING RING (INTERNAL) 1
	106 70888-G01 RETAINING RING (EXTERNAL) 1
	107 15112-G1 BALL BEARING 1
	108 70887-G01 WAVE WASHER 1
	109 602980 STEERING WHEEL 1
	110 71147-G01 STEERING WHEEL COVER 1
	111 74815-G01 LABEL (E-Z-GO) 1
	112
	113 602979 STEERING WHEEL 1
	114
	115
	116 14390-G2 LOCK NUT, 5/8 - 18 1
	117 28909-G01 LABEL (JACOBSEN) 1
	118
	119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) 1
	120 70897-G02 THREADED ROD (24" LG) 1
	121 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	123 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	125 00734-G1 LOCK NUT, 7/16 - 14 2
	126
	127 75928-G01 FRENCH STEERING COLUMN SAFETY LABEL 1
	128 27647-G02 FRENCH CLIPBOARD SAFETY LABEL (ELECTRIC) 1
	129 27826-G02 FRENCH CLIPBOARD SAFETY LABEL (GAS) 1

	REAR AXLE
	1 73500-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) 1
	2 20377-G12 AXLE SHAFT (PASSENGER SIDE) 1
	3 20377-G11 AXLE SHAFT (DRIVER SIDE) 1
	4 * DIFFERENTIAL COVER 1
	5 28610-G01 FILL PLUG WITH 'O' RING 1
	6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	7 73050-G01 VENT 1
	8
	9 72763-G02 SCUFF GUARD 1
	10
	11 XXXXX-XXX SPLINE BUMPER (SEE ELECTRIC MOTOR) 1
	12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 3
	13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 3
	14 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 3
	15 28095-G01 MOLY LUBE, 2 OZ. AR

	REAR SUSPENSION
	1 76418-G01 SHOCK ABSORBER 2
	2 10435-G1 SHOCK ABSORBER WASHER 8
	3 10194-G1 RUBBER BUSHING 8
	4 00532-G6 NUT, 3/8 - 24 4
	5 10044-G01 VINYL CAP 4
	6 603109 LEAF SPRING, 2 LEAF 2
	7 74207-G03 LEAF SPRING, 4 LEAF 2
	8 72618-G01 'U' BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	9 00560-G1 WASHER, 3/8" 8
	10 11098-G5 LOCK NUT, 3/8 - 16 8
	11
	12 70289-G02 SPACER 4
	13 70291-G01 FLANGED BUSHING (LEAF SPRING) 12
	14 70290-G02 SHACKLE PLATE 4
	15 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	16 11098-G5 LOCK NUT, 3/8 - 16 4
	17
	18 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 2
	19 12262-G1 LOCK NUT, 3/8 - 16 2

	SEATING AND BAG HOLDER - GOLF CAR
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	7 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 8
	9
	10 71610-G01 SEAT HINGE 2
	11 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	12
	13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16) 1
	14 71753-G** VINYL SEAT BACK COVER 1
	15 71752-G01 PLASTIC SEAT BACK COVER 1
	16 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	17
	18
	19 71811-G03 SEAT SUPPORT BRACKET 2
	20 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	22 01075-G01 BOLT, 3/8 - 16 X 2 3/4" LG 4
	23
	24 71851-G01 BAG HOLDER BRACKET 1
	25 71856-G01 BAG RETAINER CLAMP 2
	26 71853-G01 BAG RETAINER STRAP 1
	27 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	28 01102-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) 2
	29 11027-G2 LOCK NUT, 1/4 - 20 2

	TOW BAR - PERMANENT
	1 75318-G01 MOUNTING PLATE 1
	2 75319-G01 STOP MOUNT PLATE 1
	3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 3
	4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 3
	5 75338-G02 FEMALE STOP 1
	6
	7
	8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) 1
	9 75299-G01 TOW BAR 1
	10 75302-G01 UPPER PIVOT 1
	11 75291-G01 LOWER PIVOT 1
	12 00410-G8 BOLT, 1/2 - 20 X 3" LG. 1
	13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) 1
	14 75339-G01 SPRING WASHER 1
	15 00571-G5 WASHER, 1/2" 1
	16 11098-G8 LOCK NUT, 1/2 - 20 1
	17 75362-G01 LATCH STOP 1
	18 75340-G01 WASHER, 3/8" 2
	19 75360-G01 PIVOT PIN 1
	20 13571-G7 SPRING PIN 1
	21 75303-G01 LATCH 1
	22 20852-G2 COMPRESSION SPRING 1
	23 25661-G02 CUP WASHER 1
	24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG 1
	25 75370-G01 LABEL (WARNING) 1
	26 75338-G03 MALE STOP 1
	27 12547-G4 BOLT, 6MM X 1 X 30 MM LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 1
	30
	31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48) 1
	32 75305-G01 HITCH 1
	33 75292-G01 PIVOT BOLT 1
	34 75309-G01 THRUST WASHER 2
	35 75342-G01 WASHER, 3/4" 1
	36 00518-G8 CASTELLATED NUT, 3/4 - 16 1
	37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	38 75307-G01 BEARING 1
	39 00566-G6 LOCK WASHER, 3/4" 1
	40 00533-G8 NUT, 3/4 - 16 1
	41
	42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) 1
	43 603089 THREADED ROD 1
	44 27205-G01 TIE ROD END (LEFT HAND THREADS) 1
	45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	46 27205-G02 TIE ROD END (RIGHT HAND THREADS) 1
	47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	48 00734-G3 LOCK NUT, 7/16 - 14 2

	TOW BAR - CASUAL
	1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) 1
	2 * TOW BAR 1
	3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN) 1
	4 75060-G01 COUPLING 1
	5 * LOCK PIN 1
	6 75065-G01 COMPRESSION SPRING 1
	7 00922-G2 WASHER, 3/8" 1
	8 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	9 75068-G01 SAFETY PIN 1
	10 14869-G5 WIRE ROPE 1
	11 16783-G1 FERRULE 3
	12 75067-G01 FERRULE 1
	13 75035-G02 HEX HEAD PLUG 1
	14 14869-G3 WIRE ROPE 1
	15 75091-G01 LABEL (WARNING) 1

	WEATHER PROTECTION - GOLF CAR
	1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) 1
	2 27069-G** SUN TOP 1
	3 75045-G05 FRONT STRUT 1
	4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00905-G8 LOCK WASHER, 5/16" 4
	6 75048-G01 SPACER, 1/2" 2
	7 00570-G2 WASHER, 5/16" 6
	8 75046-G02 REAR STRUT 2
	9
	10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) 4
	11 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 8
	12 17255-G1 TEFLON WASHER, 5/16" 4
	13 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051-G01 SPACER 4
	18 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	19 19853-G1 END CAP, 1" 2
	20
	21 19528-G3 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) 1
	22 19496-G1 REAR VIEW MIRROR 1
	23 19502-G3 SUPPORT BRACKET 1
	24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) 1
	27 * WINDSHIELD 1
	28 EGWHC12 SASH, 26" LG 2
	29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	31 EGWHG13 RUBBER GROMMET 2
	32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	33 EGWHL14 LABEL (SAFETY) 1
	34
	35 74910-G01 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 44) 1
	36 110-052C WINDSHIELD 1
	37 110-032A SASH, 12" LG 2
	38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	40 EGWHG13 RUBBER GROMMET 2
	41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	42 110-055C TOP GRIP, 3/4" X 2" 2
	43 110-056C BOTTOM GRIP 2
	44 110-066 LABEL (SAFETY) 1
	45 110-080B BUMPERS 2

	WHEELS AND TIRES
	1 27771-G01 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8) (INCLUDES ITEMS 2 - 4) 4
	2 28757-G01 LINKS 1 CARLISLE TIRE, 18 X 8.5 - 8 1
	3 28759-G01 WHEEL RIM (4 LUG) 1
	4 11657-G2 VALVE STEM 1
	5
	6 27771-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 7 - 9) 4
	7 28757-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) 1
	8 28759-G01 WHEEL RIM (4 LUG) 1
	9 11657-G2 VALVE STEM 1
	10
	11 27774-G01 WHEEL AND TIRE ASSEMBLY SURE TRAIL 6-PLY 18.5 X 8.5 - 8) (INCLUDES ITEMS 12 - 14) 4
	12 28842-G01 CARLISLE TIRE (SURE TRAIL, 6 PLY 18 X 8.5 - 8) 1
	13 28759-G01 WHEEL RIM (4 LUG) 1
	14 11657-G2 VALVE STEM 1
	15
	16 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8) (INCLUDES ITEMS 17 - 1 9) 4
	17 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) 1
	18 15169-G1 WHEEL RIM (4 LUG) 1
	19 11657-G2 VALVE STEM 1
	20
	21 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8) (INCLUDES ITEMS 22 - 24) 4
	22 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8) 1
	23 15169-G1 WHEEL RIM (4 LUG) 1
	24 11657-G2 VALVE STEM 1
	25
	26 14723-G1 LUG NUT, 1/2 - 20 8
	27
	28
	29
	30
	31
	32 19241-G2 GOLD SPOKE HUBCAP 4
	33
	34 19241-G1 SILVER SPOKE HUBCAP 4

	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.

	SPECIALTY PRODUCTS
	OPTIONS/ACCESSORIES

	WHL 17.pdf
	WHEELS AND TIRES
	1 27771-G01 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8) (INCLUDES ITEMS 2 - 4) 4
	2 28757-G01 LINKS 1 CARLISLE TIRE, 18 X 8.5 - 8 1
	3 28759-G01 WHEEL RIM (4 LUG) 1
	4 11657-G2 VALVE STEM 1
	5
	6 27771-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 7 - 9) 4
	7 28757-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) 1
	8 28759-G01 WHEEL RIM (4 LUG) 1
	9 11657-G2 VALVE STEM 1
	10
	11 27774-G01 WHEEL AND TIRE ASSEMBLY SURE TRAIL 6-PLY 18.5 X 8.5 - 8) (INCLUDES ITEMS 12 - 14) 4
	12 28842-G01 CARLISLE TIRE (SURE TRAIL, 6 PLY 18 X 8.5 - 8) 1
	13 28759-G01 WHEEL RIM (4 LUG) 1
	14 11657-G2 VALVE STEM 1
	15
	16 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8) (INCLUDES ITEMS 17 - 1 9) 4
	17 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) 1
	18 15169-G1 WHEEL RIM (4 LUG) 1
	19 11657-G2 VALVE STEM 1
	20
	21 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8) (INCLUDES ITEMS 22 - 24) 4
	22 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8) 1
	23 15169-G1 WHEEL RIM (4 LUG) 1
	24 11657-G2 VALVE STEM 1
	25
	26 14723-G1 LUG NUT, 1/2 - 20 8
	27
	28
	29
	30
	31
	32 19241-G2 GOLD SPOKE HUBCAP 4
	33
	34 19241-G1 SILVER SPOKE HUBCAP 4


	BOD 17.pdf
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6
	7
	8
	9 70441-G01 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	11
	12 70046-G02 BATTERY RACK 1
	13 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	14 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	15 00559-G8 WASHER, 5/16" 2
	16 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17 70200-G01 SCREW, 3/8 - 16 X 3/4" LG 2
	18
	19 70444-G02 BRACKET 1
	20 28272-G01 BOLT, 1/4 - 20 X 5/8" LG 2
	21 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 2
	22 11027-G2 LOCK NUT, 1/4 - 20 2
	23
	24 70244-G03 SPLASH PANEL 2
	25 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	26
	27
	28 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	29 71812-G02 FENDER LINER (DRIVER SIDE) 1
	30 16816-G2 RIVET, 1/4" X 3/4" LG 8
	BODY - FRONT
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 BALL DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RIVET, 1/4" X 3/4" LG 5
	14
	15
	16 27647-G01 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32
	33
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) 2
	36 71781-G02 VINYL TAPE 2
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 PUSHNUT, 3/16" 2
	1 71912-G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RIVET, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	37 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	38 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	39
	40
	41
	42 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	43 71507-G02 SILL PLATE (DRIVER SIDE) 1
	44 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	45 23726-G4 SPACER, 5/16" 4
	46 14390-G04 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	47
	48
	49
	50 73330-G01 LABEL (PRECISION DRIVE SYSTEM™) AR
	51
	52
	53
	54 * LABEL (SERIAL NUMBER) 1
	55 74755-G01 LABEL (E-SHIELD) 1
	56
	57
	58 71316-G01 HOLE PLUG (DASH MOUNTED DIRECTION SELECTOR SWITCH ONLY) 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	13
	14
	15
	16 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 17 - 20) 1
	17 27731-G01 ASH TRAY 1
	18 27736-G01 GASKET 1
	19 75108-G02 BRACKET 1
	20 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED

	FCV 17.pdf
	ISSUE DATE: APRIL 2006
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	FCV 17.pdf
	ISSUE DATE: APRIL 2006
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	EMG 17.pdf
	TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the information contained in this manual is subject to change without notice.
	TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.
	SERVICE PARTS MANUAL
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	COASTAL FLEET SERIES GOLF CAR
	COASTAL FLEET PDS GOLF CAR
	STARTING MODEL YEAR 2006+




	FCV 17.pdf
	ISSUE DATE: APRIL 2006
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	FSS 17.pdf
	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G6 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750-G01 RETAINING RING (EXTERNAL) 1
	46 15115-G1 BALL BEARING 1
	47 70603-G01 PINION 1
	48 70751-G01 RETAINING RING (INTERNAL) 1
	49 70638-G01 SEAL PINION 1
	50 70604-G01 RACK STEERING 1
	51 01053-G01 SCREW, 10- 32 1
	52 70590-G01 RACK LOADER 1
	53 70666-G01 SPRING COMPRESSION 1
	54 70645-G01 GASKET RACK LOADER 1
	55 70591-G01 COVER RACK LOADER 1
	56 71102-G01 SCREW, 1/4 - 20 2
	57 10389-G3 GREASE FITTING, STRAIGHT 1
	58 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641-G1 RUBBER BOOT 1
	60 50209-G2 SLOTTED NUT, 7/16 - 20 1
	61 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	62 74694-G01 ROD END (INNER) 1
	63 70961-G01 RACK BOOT 1
	64 12416-G2 WIRE TIE 1
	65 11391-G8 WIRE TIE 1
	66
	67
	68
	69
	70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	72 70667-G02 SPACER 2
	73 70667-G03 SPACER (SHORT) 1
	74 00532-G7 NUT, 7/16 - 14 1
	75 00560-G2 FLAT WASHER, 7/16" 4
	76 00734-G1 LOCK NUT, 7/16 - 14 3
	77
	78
	79 70607-G01 STEERING SHAFT 1
	80
	81 70758-G06 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) 1
	82 70610-G03 STEERING COLUMN 1
	83 28569-G01 STEERING COLUMN BUSHING 1
	84 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	85
	86 70758-G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) 1
	87 70610-G04 STEERING COLUMN 1
	88 28569-G01 STEERING COLUMN BUSHING 1
	89 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	90
	91
	92 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	93 00879-G1 LOCK WASHER, 3/8" 4
	94
	95
	96 70997-G01 COVER 1
	97 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	98
	99
	100 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102) 1
	101 01055-G01 BOLT, M8 X 1.25 - 05 2
	102 00565-G8 LOCK WASHER, 5/16" 2
	103
	104
	105 70751-G01 RETAINING RING (INTERNAL) 1
	106 70888-G01 RETAINING RING (EXTERNAL) 1
	107 15112-G1 BALL BEARING 1
	108 70887-G01 WAVE WASHER 1
	109 602980 STEERING WHEEL 1
	110 71147-G01 STEERING WHEEL COVER 1
	111 74815-G01 LABEL (E-Z-GO) 1
	112
	113 602979 STEERING WHEEL 1
	114
	115
	116 14390-G2 LOCK NUT, 5/8 - 18 1
	117 28909-G01 LABEL (JACOBSEN) 1
	118
	119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) 1
	120 70897-G02 THREADED ROD (24" LG) 1
	121 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	123 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	125 00734-G1 LOCK NUT, 7/16 - 14 2
	126
	127 75928-G01 FRENCH STEERING COLUMN SAFETY LABEL 1
	128 27647-G02 FRENCH CLIPBOARD SAFETY LABEL (ELECTRIC) 1
	129 27826-G02 FRENCH CLIPBOARD SAFETY LABEL (GAS) 1


	TWB 17.pdf
	TOW BAR - PERMANENT
	1 75318-G01 MOUNTING PLATE 1
	2 75319-G01 STOP MOUNT PLATE 1
	3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 3
	4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 3
	5 75338-G02 FEMALE STOP 1
	6
	7
	8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) 1
	9 75299-G01 TOW BAR 1
	10 75302-G01 UPPER PIVOT 1
	11 75291-G01 LOWER PIVOT 1
	12 00410-G8 BOLT, 1/2 - 20 X 3" LG. 1
	13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) 1
	14 75339-G01 SPRING WASHER 1
	15 00571-G5 WASHER, 1/2" 1
	16 11098-G8 LOCK NUT, 1/2 - 20 1
	17 75362-G01 LATCH STOP 1
	18 75340-G01 WASHER, 3/8" 2
	19 75360-G01 PIVOT PIN 1
	20 13571-G7 SPRING PIN 1
	21 75303-G01 LATCH 1
	22 20852-G2 COMPRESSION SPRING 1
	23 25661-G02 CUP WASHER 1
	24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG 1
	25 75370-G01 LABEL (WARNING) 1
	26 75338-G03 MALE STOP 1
	27 12547-G4 BOLT, 6MM X 1 X 30 MM LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 1
	30
	31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 32 - 49) 1
	32 75305-G01 HITCH 1
	33 75292-G01 PIVOT BOLT 1
	34 75309-G01 THRUST WASHER 2
	35 75342-G01 WASHER, 3/4" 1
	36 00518-G8 CASTELLATED NUT, 3/4 - 16 1
	37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	38 75307-G01 BEARING 1
	39 00566-G6 LOCK WASHER, 3/4" 1
	40 00533-G8 NUT, 3/4 - 16 1
	41
	42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) 1
	43 603089 THREADED ROD 1
	44 27205-G01 TIE ROD END (LEFT HAND THREADS) 1
	45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	46 27205-G02 TIE ROD END (RIGHT HAND THREADS) 1
	47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	48 50209-G2 CASTELLATED NUT, 7/16 - 20 2
	49 10387-G2 COTTER PIN, 3/32" X 1" LG 2


	BOD 17.pdf
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6
	7
	8
	9 70441-G01 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	11
	12 70046-G02 BATTERY RACK 1
	13 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	14 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	15 00559-G8 WASHER, 5/16" 2
	16 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17 70200-G01 SCREW, 3/8 - 16 X 3/4" LG 2
	18
	19 70444-G02 BRACKET 1
	20 28272-G01 BOLT, 1/4 - 20 X 5/8" LG 2
	21 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 2
	22 11027-G2 LOCK NUT, 1/4 - 20 2
	23
	24 70244-G03 SPLASH PANEL 2
	25 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	26
	27
	28 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	29 71812-G02 FENDER LINER (DRIVER SIDE) 1
	30 16816-G2 RIVET, 1/4" X 3/4" LG 8
	BODY - FRONT
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 BALL DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RIVET, 1/4" X 3/4" LG 5
	14
	15
	16 27647-G01 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32
	33
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) 2
	36 71781-G02 VINYL TAPE 2
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 PUSHNUT, 3/16" 2
	1 71912-G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RIVET, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	37 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	38 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	39
	40
	41
	42 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	43 71507-G02 SILL PLATE (DRIVER SIDE) 1
	44 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	45 23726-G4 SPACER, 5/16" 4
	46 14390-G04 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	47
	48
	49
	50 73330-G01 LABEL (PRECISION DRIVE SYSTEM™) AR
	51
	52
	53
	54 * LABEL (SERIAL NUMBER) 1
	55 74755-G01 LABEL (E-SHIELD) 1
	56
	57
	58 71316-G01 HOLE PLUG (DASH MOUNTED DIRECTION SELECTOR SWITCH ONLY) 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	13
	14
	15
	16 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 17 - 20) 1
	17 27731-G01 ASH TRAY 1
	18 27736-G01 GASKET 1
	19 75108-G02 BRACKET 1
	20 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED

	FCV 17.pdf
	REVISED DATE: OCT 2006
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	ACL 17.pdf
	ACCELERATOR
	1 73333-G09 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43) 1
	2 73333-G10 PEDAL BOX ASSEMBLY, PDS MODEL ONLY (INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) 1
	3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) 1
	4 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	5 00983-G01 SELF THREADING NUT, 3/16" 2
	6
	7 602484 PLUNGER 1
	8
	9
	10
	11 73332-G01 ACCELERATOR ROD 1
	12 00532-G4 NUT, 5/16 - 24 1
	13 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	14 17677-G2 SPRING RETAINER, 3/8" 1
	15 73046-G01 COMPRESSION SPRING 1
	16 17979-G1 ACCELERATOR ROD BUSHING 1
	17 17677-G1 SPRING RETAINER, 1/2" 1
	18
	19 25861-G01 MICRO SWITCH 1
	20 25861-G02 MICRO SWITCH (PDS MODEL ONLY) 1
	21 01050-G01 SCREW, #4 - 14 X 5/8" LG 2
	22
	23 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	24 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) 1
	25
	26 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	27
	28 70116-G02 ACCELERATOR PEDAL BRACKET 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	30
	31 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) 1
	32 * ACCELERATOR PEDAL 1
	33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) 1
	34 27512-G01 ACCELERATOR PEDAL PAD 1
	35 15766-G1 OVAL RIVET 3/16" X 7/16" LG 6
	36
	37 17838-G1 NYLON BUSHING 3
	38 74432-G01 PEDAL PIVOT PIN 1
	39 12064-G6 PUSHNUT, 9/32" I.D. 1
	40
	41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	42 17255-G1 TEFLON WASHER, 5/16" 1
	43 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	44
	45 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	46 70135-G01 PEDAL PIVOT COVER 1


	FCV 17.pdf
	REVISED DATE: MAY 2007
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	FCV 17.pdf
	ISSUED DATE APRIL 2006 REVISED DATE MAY 2007
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	OPT 1.pdf
	OPTIONS/ACCESSORIES

	EMG 17.pdf
	DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation to include these changes on units leased/sold previously.
	The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change ...
	SERVICE PARTS MANUAL
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	COASTAL FLEET SERIES GOLF CAR
	COASTAL FLEET PDS GOLF CAR
	STARTING MODEL YEAR 2006+




	ELE 17.pdf
	1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) 1
	2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) 1
	3
	4
	5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) 1
	6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	7
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12
	13 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) 1
	14
	15
	16
	17 33636-G04 STATE OF CHARGE METER (VERTICAL) 1
	18 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) 1
	19 25978-G74 18 GA WIRE (RED 6") 1
	20
	21
	22
	23 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	24 01041-G01 RIVET, 1/8" X 13/16" LG 2
	1 601015 PLATE (KEY SWITCH ONLY) 1
	2 71145-G01 LABEL (KEY SWITCH ONLY) 1
	3
	4
	5 73030-G02 PLATE (KEY SWITCH, STATE OF CHARGE METER) 1
	6 71123-G02 LABEL (KEY SWITCH W/O LIGHTS, STATE OF CHARGE METER) 1
	7
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	13
	14
	15 33636-G01 STATE OF CHARGE METER 1
	16 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) 1
	17 25978-G74 18 GA WIRE (RED 6") 1
	18
	19
	20
	21 00565-G8 LOCK WASHER, 5/16" 4
	22 00532-G3 NUT, 5/16 - 18 4
	ELECTRICAL SYSTEM - COMMON
	1 XXXXX-GXX 6 VOLT BATTERY 6
	2
	3
	4 01101-G01 HOLD DOWN BOLT (STAINLESS STEEL) 2
	5 70045-G01 BATTERY RETAINER 1
	6 11027-G1 LOCK NUT, 5/16 - 18 2
	7 607590 4 GA WIRE, GREEN 7" 5
	8 607651 4 GA WIRE, GREEN 10" 1
	9 00702-G2 NUT, 5/16 - 18 12
	10
	11
	12
	13 73063-G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23) 1
	14 * RECEPTACLE COVER 1
	15 * RECEPTACLE BOTTOM 1
	16 73051-G05 FEMALE CONNECTOR 2
	17 73051-G06 INSULATOR SLEEVE 1
	18
	19 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) 2
	20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) 3
	21 73051-G10 LOCK NUT, #6 - 32 3
	22 * WIRE HARNESS (CHARGER) 1
	23 17618-G1 WIRE TIE 2
	24
	25
	26
	27 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	28 17618-G1 WIRE TIE 3
	29
	30
	31
	32 27327-G02 CABLE CLAMP 1
	33 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	34 17618-G1 WIRE TIE 8
	35
	36
	37
	38 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) AR
	39 28418-G01 NUT, 5/16 - 18 (BRASS) AR
	40 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	41 28418-G02 NUT, 1/4 - 20 (BRASS) 2
	42
	43
	44
	45 22674-G1 FUSE BLOCK 1
	46 01041-G01 RIVET, 1/8" X 13/16" LG 2
	47 18392-G1 15 AMP FUSE AR
	48
	49
	50
	51 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	52 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	53
	54
	55 00568-G6 LOCK WASHER, 3/4" 1
	56 17137-G1 FACE NUT, 3/4 - 20 1
	57 17063-G1 KEY (SET) 1

	ELECTRICAL SYSTEM - PDS
	ELECTRICAL SYSTEM - SERIES

	ESC 17.pdf
	ELECTRONIC SPEED CONTROL - SERIES
	1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31) 1
	2 * LOCK WASHER, #10 2
	3 * NUT, 10 - 32 2
	4
	5 30353-G1 DIODE, 3 AMP 1
	6 21764-G1 RESISTOR 1
	7 73103-G02 WIRE HARNESS (CONTROL) 1
	8 * NUT, 5/16 - 24 2
	9
	10 * LOCK WASHER, 5/16" 2
	11 607591 4 GA WIRE GREEN 11.5" 1
	12 25978-G10 18 GA WIRE (SOL - B-) 1
	13 800706 LOCK NUT, 1/4 - 20 2
	14
	15 27855-G01 SOLENOID, 36 VOLT 1
	16 73471-G01 HEATSINK 1
	17 25864-G05 ELECTRONIC SPEED CONTROLLER 1
	18 73190-G01 THERMAL MOUNTING PAD 1
	19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 9
	20 73028-G01 COVER 1
	21 31539-G1 WIRE TIE 1
	22 73053-G01 DOUBLE TUBE CLAMP 1
	23 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG 3
	24 607656 4 GA WIRE HARNESS, GREEN 1
	25
	26 00270-G5 BOLT, 5/16 - 18 X 5/8" LG 3
	27 11027-G1 LOCK NUT, 5/16 - 18 3
	28
	29 25866-G01 SOLENOID BRACKET 1


	ESP 17.pdf
	1 73276-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 * LOCK WASHER, #10 2
	3 * NUT, 10 - 32 2
	4
	5
	6 21764-G1 RESISTOR 1
	7
	8 * NUT, 5/16 - 24 2
	9
	10 * LOCK WASHER, 5/16" 2
	11 607591 4 GA WIRE, GREEN 11.5" 1
	12
	13 800706 LOCK NUT, 1/4 - 20 2
	14
	15 27855-G02 SOLENOID, 36 VOLT 1
	16 73471-G01 HEATSINK 1
	17 73326-G07 ELECTRONIC SPEED CONTROLLER 1
	18 73190-G01 THERMAL MOUNTING PAD 1
	19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG. 5
	20
	21 31539-G1 WIRE TIE 1
	22 73053-G01 DOUBLE TUBE CLAMP 1
	23
	24 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG. 4
	25 73106-G01 WIRE HARNESS (POWER) 1
	26
	27 74324-G02 WIRE HARNESS (CONTROL) 1
	28 00270-G5 BOLT, 5/16 - 18 X 5/8" LG. 3
	29 11027-G1 LOCK NUT, 5/16 - 18 3
	30
	31 25866-G01 SOLENOID BRACKET 1
	32 73089-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) 1
	33 73028-G02 COVER (WITH GASKET) 1
	34 73093-G01 LABEL (TOW SWITCH) 1
	35
	36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39) 1
	37 * SCREW, #5 - 40 4
	38 * NUT, 15/32 - 32 1
	39 73139-G01 SEALED NUT, 15/32 - 32 1
	40 73138-G02 WIRE HARNESS (TOW SWITCH) 1
	41 17618-G1 WIRE TIE 1
	42
	43 607592 4 GA WIRE, GREEN 28" 1
	44 607593 4 GA WIRE, GREEN 37" 1
	45
	46 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	47
	48
	49 73272-G02 PERFORMANCE OPTION (STEEP HILL) 1
	50 73272-G03 PERFORMANCE OPTION (MILD HILL) 1
	ELECTRONIC SPEED CONTROL - PDS

	ELE 17.pdf
	1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) 1
	2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) 1
	3
	4
	5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) 1
	6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	7
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12
	13 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) 1
	14
	15
	16
	17 33636-G04 STATE OF CHARGE METER (VERTICAL) 1
	18 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) 1
	19 25978-G74 18 GA WIRE (RED 6") 1
	20
	21
	22
	23 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	24 01041-G01 RIVET, 1/8" X 13/16" LG 2
	1 601015 PLATE (KEY SWITCH ONLY) 1
	2 71145-G01 LABEL (KEY SWITCH ONLY) 1
	3
	4
	5 73030-G02 PLATE (KEY SWITCH, STATE OF CHARGE METER) 1
	6 71123-G02 LABEL (KEY SWITCH W/O LIGHTS, STATE OF CHARGE METER) 1
	7
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	13
	14
	15 33636-G01 STATE OF CHARGE METER 1
	16 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) 1
	17 25978-G74 18 GA WIRE (RED 6") 1
	18
	19
	20
	21 00565-G8 LOCK WASHER, 5/16" 4
	22 00532-G3 NUT, 5/16 - 18 4
	ELECTRICAL SYSTEM - COMMON
	1 XXXXX-GXX 6 VOLT BATTERY 6
	2
	3
	4 01101-G01 HOLD DOWN BOLT (STAINLESS STEEL) 2
	5 70045-G01 BATTERY RETAINER 1
	6 11027-G1 LOCK NUT, 5/16 - 18 2
	7 607651 4 GA WIRE, GREEN 10" 1
	8 607590 4 GA WIRE, GREEN 7" 5
	9 00702-G2 NUT, 5/16 - 18 12
	10
	11
	12
	13 73063-G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23) 1
	14 * RECEPTACLE COVER 1
	15 * RECEPTACLE BOTTOM 1
	16 73051-G05 FEMALE CONNECTOR 2
	17 73051-G06 INSULATOR SLEEVE 1
	18
	19 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) 2
	20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) 3
	21 73051-G10 LOCK NUT, #6 - 32 3
	22 * WIRE HARNESS (CHARGER) 1
	23 17618-G1 WIRE TIE 2
	24
	25
	26
	27 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	28 17618-G1 WIRE TIE 3
	29
	30
	31
	32 27327-G02 CABLE CLAMP 1
	33 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	34 17618-G1 WIRE TIE 8
	35
	36
	37
	38 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) AR
	39 28418-G01 NUT, 5/16 - 18 (BRASS) AR
	40 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	41 28418-G02 NUT, 1/4 - 20 (BRASS) 2
	42
	43
	44
	45 22674-G1 FUSE BLOCK 1
	46 01041-G01 RIVET, 1/8" X 13/16" LG 2
	47 18392-G1 15 AMP FUSE AR
	48
	49
	50
	51 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	52 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	53
	54
	55 00568-G6 LOCK WASHER, 3/4" 1
	56 17137-G1 FACE NUT, 3/4 - 20 1
	57 17063-G1 KEY (SET) 1

	ELECTRICAL SYSTEM - PDS
	ELECTRICAL SYSTEM - SERIES

	ESC 17.pdf
	ELECTRONIC SPEED CONTROL - SERIES
	1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31) 1
	2 * LOCK WASHER, #10 2
	3 * NUT, 10 - 32 2
	4
	5 30353-G1 DIODE, 3 AMP 1
	6 21764-G1 RESISTOR 1
	7 73103-G02 WIRE HARNESS (CONTROL) 1
	8 * NUT, 5/16 - 24 2
	9
	10 * LOCK WASHER, 5/16" 2
	11 607591 4 GA WIRE GREEN 11.5" 1
	12 25978-G10 18 GA WIRE (SOL - B-) 1
	13 800706 LOCK NUT, 1/4 - 20 2
	14
	15 27855-G01 SOLENOID, 36 VOLT 1
	16 73471-G01 HEATSINK 1
	17 25864-G05 ELECTRONIC SPEED CONTROLLER 1
	18 73190-G01 THERMAL MOUNTING PAD 1
	19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 9
	20 73028-G01 COVER 1
	21 31539-G1 WIRE TIE 1
	22 73053-G01 DOUBLE TUBE CLAMP 1
	23 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG 3
	24 607656 4 GA WIRE HARNESS, GREEN 1
	25
	26 00270-G5 BOLT, 5/16 - 18 X 5/8" LG 3
	27 11027-G1 LOCK NUT, 5/16 - 18 3
	28
	29 25866-G01 SOLENOID BRACKET 1


	ESP 17.pdf
	1 73276-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 * LOCK WASHER, #10 2
	3 * NUT, 10 - 32 2
	4
	5
	6 21764-G1 RESISTOR 1
	7
	8 * NUT, 5/16 - 24 2
	9
	10 * LOCK WASHER, 5/16" 2
	11 607591 4 GA WIRE, GREEN 11.5" 1
	12
	13 800706 LOCK NUT, 1/4 - 20 2
	14
	15 27855-G02 SOLENOID, 36 VOLT 1
	16 73471-G01 HEATSINK 1
	17 73326-G07 ELECTRONIC SPEED CONTROLLER 1
	18 73190-G01 THERMAL MOUNTING PAD 1
	19 71102-G01 BOLT, 1/4 - 20 X 3/4" LG. 5
	20
	21 31539-G1 WIRE TIE 1
	22 73053-G01 DOUBLE TUBE CLAMP 1
	23
	24 71102-G03 BOLT, 1/4 - 20 X 1 3/16" LG. 4
	25 73106-G01 WIRE HARNESS (POWER) 1
	26
	27 74324-G02 WIRE HARNESS (CONTROL) 1
	28 00270-G5 BOLT, 5/16 - 18 X 5/8" LG. 3
	29 11027-G1 LOCK NUT, 5/16 - 18 3
	30
	31 25866-G01 SOLENOID BRACKET 1
	32 73089-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) 1
	33 73028-G02 COVER (WITH GASKET) 1
	34 73093-G01 LABEL (TOW SWITCH) 1
	35
	36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39) 1
	37 * SCREW, #5 - 40 4
	38 * NUT, 15/32 - 32 1
	39 73139-G01 SEALED NUT, 15/32 - 32 1
	40 73138-G02 WIRE HARNESS (TOW SWITCH) 1
	41 17618-G1 WIRE TIE 1
	42
	43 607592 4 GA WIRE, GREEN 28" 1
	44 607593 4 GA WIRE, GREEN 37" 1
	45
	46 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	47
	48
	49 73272-G02 PERFORMANCE OPTION (STEEP HILL) 1
	50 73272-G03 PERFORMANCE OPTION (MILD HILL) 1
	ELECTRONIC SPEED CONTROL - PDS

	FCV 17.pdf
	ISSUED APRIL 2006 REVISED DECEMBER 2007
	ELECTRIC POWERED COASTAL FLEET GOLF CARS
	SERVICE PARTS MANUAL


	SPC 1.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




